s=amranas. FCC RF Test Report Report No. : FR352903D

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level {(dBuV)
70.0
600 | 15E R§§247-QP
50.0 15E RSS247-AVG
40.0
30.0
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2023 LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuV dB ~ dBuV  dBuV B dB
1 0.151 48.28 -17.68 65.96 37.80 0.05 10.43 QP
2 0.151 31.98 -23.98 55.96 21.50 0.05 10.43 Average
3 0.164 45.07 -20.18 €5.25 34.60 0.04 10.43 QP
4 0.164 28.07 -26.18 55.25 18.60 0.04 10.43 Average
5 0.178 41.96 -22.63 64.58 31.50 0.04 10.42 QP
8 0.178 25.06 -29.53 54.50 14.60 0.04 10.42 Average
7 0.229 34.03 -28.45 62.48 23.60 0.03 10.40 QP
8 0.229 20.63 -31.85 52.48 10.20 0.03 10.40 Average
9 0.433 38.06 -19.14 57.20 27.80 -0.01 10.27 QP
10 % 0.433 33.86 -13.34 47.20 23.60 —0.01 10.27 Average
11 4.772 30.83 -25.17 56.00 20.90 -0.13 10.06 QP
12 4.772 23.13 -22.87 46.00 13.20 -0.13 10.06 Average
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
50.0 | 15E RS§247-QP
50.0 | 15E RS S247-AVG
40.0
30.0
L 1
20.0
10.0
0
A5 2 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.162 45.07 -20.27 65.34 34.60 0.04 10.43 QP
2 0.162 27.97 -27.37 55.34 17.50 0.04 10.43 Average
3 0.185 41.07 -23.17 64.24 30.60 0.05 10.42 QP
4 0.185 25.67 -28.57 54.24 15.20 0.05 10.42 Average
5 0.229 35.92 -26.56 62.48 25.50 0.02 10.40 QP
6 0.229 21.72 -30.76 52.48 11.30 0.02 10.40 Average
7 0.419 36.12 -21.34 57.46 25.90 -0.06 10.28 QP
8 0.419 33.92 -13.54 47.46 23.70 —0.06 10.28 Average
9 0.435 37.10 -20.05 57.15 26.88 -0.06 10.27 QP
10 #  0.435 35.80 -11.35 47.15 25.59 -0.06 10.27 Average
11 4.848 28.13 -27.87 56.00 18.20 -0.13 10.06 QP
12 4.848 21.23 —24.77 46.00 11.30 -0.13 10.06 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 41~42%

Test Engineer : Jerry Xu
Temperature : 22~23C
Radiated Spurious Emission Test Modes
Mode Band (%a:g ‘ Antenna ‘ Modulation | Channel | Frequency g::g RU Remark
Mode 1 | U-NII-1 5.15-5.25 0 802.11a 36 5180 6Mbps - -
Mode 2 | U-NII-1 5.15-5.25 0 802.11a 44 5220 6Mbps - -
Mode 3 | U-NII-1 5.15-5.25 0 802.11a 48 5240 6Mbps - -
Mode 4 | U-NII-2A | 5.25-5.35 0 802.11a 52 5280 6Mbps - -
Mode 5 | U-NII-2A | 5.25-5.35 0 802.11a 60 5300 6Mbps - -
Mode 6  U-NII-2A | 5.25-5.35 0 802.11a 64 5320 6Mbps - -
Mode 7 | U-NIl-2C | 5.47-5.725 0 802.11a 100 5500 6Mbps - -
Mode 8 | U-NII-2C | 5.47-5.725 0 802.11a 116 5580 6Mbps - -
Mode 9 | U-NII-2C | 5.47-5.725 0 802.11a 140 5700 6Mbps - -
Mode 10 | U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 11 = U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 12 | U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 13  U-NII-2A | 5.25-5.35 1 802.11a 52 5280 6Mbps - -
Mode 14 | U-NII-2A | 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 15 | U-NII-2A | 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 16 | U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 17 | U-NII-2C | 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 18 | U-NII-2C | 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 19  U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE20 36 5180 MCSO @ FullRU -
Mode 20 = U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE20 44 5220 MCSO  FullRU -
Mode 21 = U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE20 48 5240 MCSO @ FullRU -
Mode 22 | U-NII-2A | 5.25-5.35 | CDD 0+1 | 802.11ax HE20 52 5280 MCSO @ FullRU -
Mode 23  U-NII-2A | 5.25-5.35 ' CDD 0+1 802.11ax HE20 60 5300 MCSO = FullRU -
Mode 24 | U-NII-2A | 5.25-5.35 | CDD 0+1 | 802.11ax HE20 64 5320 MCSO  FullRU -
Mode 25 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE20 100 5500 MCSO @ FullRU -
Mode 26 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE20 116 5580 MCSO  FullRU -
Mode 28 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE20 140 5700 MCSO  FullRU -
Mode 29 = U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE20 36 5180 MCSO = RU26/0 -
Mode 30 = U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE20 48 5240 MCSO = RU26/8 -
Mode 31 U-NII-2A | 5.25-5.35 ' CDD 0+1 802.11ax HE20 52 5260 MCSO0 | RU26/0 -
Mode 32 U-NII-2A | 5.25-5.35 ' CDD 0+1 802.11ax HE20 64 5320 MCSO | RU26/8 -
Mode 33 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE20 100 5500 MCSO = RU26/0 -
Mode 34 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE20 140 5700 MCSO0 RU26/8 -
Mode 35  U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE20 36 5180 MCSO RU52/37 -
Mode 36  U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE20 48 5240 MCSO @ RU52/40 -
Mode 37 | U-NII-2A | 5.25-5.35 | CDD 0+1 | 802.11ax HE20 52 5260 MCSO RU52/37 -
Mode 38 | U-NII-2A | 5.25-5.35 | CDD 0+1 | 802.11ax HE20 64 5320 MCSO @ RU52/40 -
Mode 39 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE20 100 5500 MCSO @ RU52/37 -
Mode 40 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE20 140 5700 MCSO @ RU52/40 -
Mode 41 = U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE20 36 5180 MCSO RU106/53 -
Mode 42 = U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE20 48 5240 MCSO  RU106/54 -
Mode 43 | U-NII-2A | 5.25-5.35 | CDD 0+1 | 802.11ax HE20 52 5260 MCSO  RU106/53 -
Mode 44 | U-NII-2A | 5.25-5.35 | CDD 0+1 | 802.11ax HE20 64 5320 MCSO @ RU106/54 -
Mode 45 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE20 100 5500 MCS0 RU106/53 -
Mode 46 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE20 140 5700 MCSO0  RU106/54 -
Mode 47 = U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE40 38 5190 MCSO0 Full -
Mode 48 = U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE40 46 5230 MCSO0 Full -
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Mode 49 ' U-NII-2A | 5.25-5.35 | CDD 0+1 | 802.11ax HE40 54 5270 MCSO Full -
Mode 50 | U-NII-2A | 5.25-5.35 | CDD 0+1 | 802.11ax HE40 62 5310 MCSO0 Full -
Mode 51 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE40 102 5510 MCSO0 Full -
Mode 52 | U-NII-2C | 5.47-5.725 < CDD 0+1 | 802.11ax HE40 110 5550 MCSO0 Full -
Mode 53 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE40 134 5670 MCSO0 Full -
Mode 54 = U-NII-1 5.15-5.25 | CDD 0+1 802.11ax HE80 42 5210 MCSO0 Full -
Mode 55 | U-NII-2A | 5.25-5.35 | CDD 0+1 | 802.11ax HE80 58 5290 MCSO0 Full -
Mode 56 @ U-NII-2C | 5.47-5.725 < CDD 0+1 | 802.11ax HE80 106 5530 MCSO0 Full -
Mode 57 | U-NII-2C | 5.47-5.725 | CDD 0+1 | 802.11ax HE80 122 5610 MCSO0 Full -
Mode 58  U-NII-3 5.725-5.85 0 802.11a 149 5745 6Mbps - -
Mode 59 = U-NII-3 5.725-5.85 0 802.11a 157 5785 6Mbps - -
Mode 60 = U-NII-3 5.725-5.85 0 802.11a 165 5825 6Mbps - -
Mode 61 = U-NII-3 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 62  U-NII-3 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 63 = U-NII-3 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 64 = U-NII-3 5.725-5.85 A CDD 0+1 | 802.11ax HE20 149 5745 MCSO0 Full -
Mode 65  U-NII-3 5.725-5.85 CDD 0+1 | 802.11ax HE20 157 5785 MCSO0 Full -
Mode 66 = U-NII-3 5.725-5.85 CDD 0+1 | 802.11ax HE20 165 5825 MCSO0 Full -
Mode 67 = U-NII-3 5.725-5.85 A CDD 0+1 | 802.11ax HE40 151 5755 MCSO0 Full -
Mode 68 = U-NII-3 5.725-5.85 A CDD 0+1 | 802.11ax HE40 159 5795 MCSO0 Full -
Mode 69 = U-NII-3 5.725-5.85 CDD 0+1 | 802.11ax HE80 155 5775 MCSO0 Full -
Mode 70 = U-NII-3 5.725-5.85 CDD 0+1 | 802.11ax HE20 149 5745 MCSO0 RU26/0 -
Mode 71 = U-NII-3 5.725-5.85 A CDD 0+1 | 802.11ax HE20 165 5825 MCSO0 RU26/8 -
Mode 72 = U-NII-3 5.725-5.85 CDD 0+1 | 802.11ax HE20 149 5745 MCSO @ RU52/37 -
Mode 73 = U-NII-3 5.725-5.85 CDD 0+1 | 802.11ax HE20 165 5825 MCSO RU52/40 -
Mode 74 = U-NII-3 5.725-5.85 A CDD 0+1 | 802.11ax HE20 149 5745 MCSO  RU106/53 -
Mode 75  U-NII-3 5.725-5.85 A CDD 0+1 | 802.11ax HE20 165 5825 MCSO  RU106/54 -
Mode 76 = U-NII-3 5.725-5.85 0 802.11a 144 5720 6Mbps - -
Mode 77 = U-NII-3 5.725-5.85 1 802.11a 144 5720 6Mbps - -
Mode 78  U-NII-3 5.725-5.85 CDD 0+1 | 802.11ax HE20 144 5720 MCSO Full -
Mode 79 = U-NII-3 5.725-5.85 CDD 0+1 | 802.11ax HE40 142 5710 MCSO0 Full -
Mode 80 = U-NII-3 5.725-5.85 CDD 0+1 | 802.11ax HE80 138 5690 MCSO0 Full -
Mode 81 ' U-NII-2A | 5.25-5.35 | CDD 0+1 | 802.11ax HE80 58 5290 MCSO Full LF
Mode 82  U-NII-3 5.725-5.85 CDD 0+1 | 802.11ax HE80 155 5775 MCSO0 Full LF
Mode 83 U-NII-2A | 5.25-5.35 0 802.11ax HE80 58 5290 MCSO0 Full -
2.4G 2400-2483.5 1 Bluetooth-LE 39 2480 2Mbps - -
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Summary of each worse mode

Mode Modulation Ch. ('T\;Eg) (dll_;,i\</ellrn) (dlé'un\]/';m) M(%ré;)m Pol. Z(\E/Zk Result Remark
1 802.11a 36 5150.00 46.21 54.00 -7.79 Vv AVERAGE Pass Band Edge
1 802.11a 36 | 10360.00 44.66 68.20 -23.54 H PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 45.12 68.20 -23.08 Y, PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 44.91 68.20 -23.29 H PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 10520.00 43.27 68.20 -24.93 Y, PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 9238.50 47.09 68.20 -21.11 \% Peak Pass Harmonic
6 802.11a 64 5350.00 39.98 54.00 -14.02 Y AVERAGE Pass Band Edge
6 802.11a 64 = 10640.00 42.54 74.00 -31.46 \% PEAK Pass Harmonic
7 802.11a 100 | 5459.12 39.12 54.00 -14.88 Y AVERAGE Pass Band Edge
7 802.11a 100 | 11000.00 44.21 74.00 -29.79 \% PEAK Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 11160.00 45.26 74.00 -28.74 H PEAK Pass Harmonic
9 802.11a 140 | 5725.64 63.60 68.20 -4.60 H PEAK Pass Band Edge
9 802.11a 140 | 11400.00 44.66 74.00 -29.34 H PEAK Pass Harmonic
10 802.11a 36 5150.00 45.79 54.00 -8.21 H AVERAGE Pass Band Edge
10 802.11a 36 | 10360.00 44.34 68.20 -23.86 H PEAK Pass Harmonic
11 802.11a 44 - - - - - - - Band Edge
11 802.11a 44 | 10440.00 44.41 68.20 -23.79 \Y, PEAK Pass Harmonic
12 802.11a 48 - - - - - - - Band Edge
12 802.11a 48 | 10480.00 44.85 68.20 -23.35 \Y PEAK Pass Harmonic
13 802.11a 52 - - - - - - - Band Edge
13 802.11a 52 | 10520.00 42.68 68.20 -25.52 \Y PEAK Pass Harmonic
14 802.11a 60 - - - - - - - Band Edge
14 802.11a 60 | 10600.00 43.29 74.00 -30.71 H PEAK Pass Harmonic
15 802.11a 64 5350.00 44.88 54.00 -9.12 H AVERAGE Pass Band Edge
15 802.11a 64 | 10640.00 43.05 74.00 -30.95 H PEAK Pass Harmonic
16 802.11a 100 | 5467.44 60.67 68.20 -7.53 H PEAK Pass Band Edge
16 802.11a 100 & 11000.00 43.98 74.00 -30.02 \% PEAK Pass Harmonic
17 802.11a 116 - - - - - - - Band Edge
17 802.11a 116 | 9242.90 46.42 68.20 -21.78 \% Peak Pass Harmonic
18 802.11a 140 | 5725.48 64.56 68.20 -3.64 H Peak Pass Band Edge
18 802.11a 140 | 11400.00 44.29 74.00 -29.71 Y, PEAK Pass Harmonic
19 802.11ax HE20 = 36 5149.90 49.23 54.00 -4.77 H AVERAGE Pass Band Edge
19 802.11ax HE20 = 36 | 10360.00 44.56 68.20 -23.64 Y, PEAK Pass Harmonic
20 802.11ax HE20 = 44 - - - - - - - Band Edge
20 802.11ax HE20 = 44 | 10440.00 44.23 68.20 -23.97 Y, PEAK Pass Harmonic
21 802.11ax HE20 | 48 - - - - - - - Band Edge
21 802.11ax HE20 = 48 | 10480.00 44.33 68.20 -23.87 Y, PEAK Pass Harmonic
22 802.11ax HE20 | 52 - - - - - - - Band Edge
22 802.11ax HE20 = 52 | 10560.00 44.60 68.20 -23.60 H PEAK Pass Harmonic
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23 802.11ax HE20 = 60 - - - - - - - Band Edge
23 802.11ax HE20 | 60 9236.30 46.60 68.20 -21.60 Vv Peak Pass Harmonic
24 802.11ax HE20 | 64 5350.30 48.10 54.00 -5.90 H AVERAGE Pass Band Edge
24 802.11ax HE20 = 64 | 10640.00 42.77 74.00 -31.23 H PEAK Pass Harmonic
25 802.11ax HE20 | 100 &= 5469.20 62.91 68.20 -5.29 H PEAK Pass Band Edge
25 802.11ax HE20 | 100 | 11000.00 43.89 74.00 -30.11 \% PEAK Pass Harmonic
26 802.11ax HE20 @ 116 - - - - - - - Band Edge
26 802.11ax HE20 = 116 | 11160.00 44.35 74.00 -29.65 \% PEAK Pass Harmonic
28 802.11ax HE20 & 140 | 5726.60 64.20 68.20 -4.00 H Peak Pass Band Edge
28 802.11ax HE20 | 140 | 11400.00 44.19 74.00 -29.81 \% PEAK Pass Harmonic
29 802.11ax HE20 = 36 5138.20 41.40 54.00 -12.60 H AVERAGE Pass Band Edge
29 802.11ax HE20 = 36 - - - - - - - Harmonic
30 802.11ax HE20 = 48 5088.32 42.26 54.00 -11.74 H AVERAGE Pass Band Edge
30 802.11ax HE20 @ 48 - - - - - - - Harmonic
31 802.11ax HE20 = 52 5132.00 38.99 54.00 -15.01 H AVERAGE Pass Band Edge
31 802.11ax HE20 = 52 - - - - - - - Harmonic
32 802.11ax HE20 | 64 5391.90 41.86 54.00 -12.14 H AVERAGE Pass Band Edge
32 802.11ax HE20 64 - - - - - - - Harmonic
33 802.11ax HE20 & 100 | 5411.92 41.34 54.00 -12.66 H AVERAGE Pass Band Edge
33 802.11ax HE20 | 100 - - - - - - - Harmonic
34 802.11ax HE20 & 140 | 5725.48 54.07 68.20 -14.13 H PEAK Pass Band Edge
34 802.11ax HE20 | 140 - - - - - - - Harmonic
35 802.11ax HE20 = 36 5138.30 43.08 54.00 -10.92 H AVERAGE Pass Band Edge
35 802.11ax HE20 36 - - - - - - - Harmonic
36 802.11ax HE20 | 48 5072.00 44.60 54.00 -9.40 H AVERAGE Pass Band Edge
36 802.11ax HE20 48 - - - - - - - Harmonic
37 802.11ax HE20 | 52 5100.00 41.66 54.00 -12.34 H AVERAGE Pass Band Edge
37 802.11ax HE20 52 - - - - - - - Harmonic
38 802.11ax HE20 = 64 5391.40 42.22 54.00 -11.78 H AVERAGE Pass Band Edge
38 802.11ax HE20 64 - - - - - - - Harmonic
39 802.11ax HE20 = 100 | 5411.92 42.40 54.00 -11.60 H AVERAGE Pass Band Edge
39 802.11ax HE20 | 100 - - - - - - - Harmonic
40 802.11ax HE20 | 140 @ 5725.96 54.23 68.20 -13.97 H PEAK Pass Band Edge
40 802.11ax HE20 | 140 - - - - - - - Harmonic
41 802.11ax HE20 = 36 5149.90 43.87 54.00 -10.13 H AVERAGE Pass Band Edge
41 802.11ax HE20 36 - - - - - - - Harmonic
42 802.11ax HE20 @ 48 5085.44 41.71 54.00 -12.29 H AVERAGE Pass Band Edge
42 802.11ax HE20 48 - - - - - - - Harmonic
43 802.11ax HE20 = 52 5106.24 40.82 54.00 -13.18 H AVERAGE Pass Band Edge
43 802.11ax HE20 52 - - - - - - - Harmonic
44 802.11ax HE20 & 64 5350.00 41.37 54.00 -12.63 H AVERAGE Pass Band Edge
44 802.11ax HE20 64 - - - - - - - Harmonic
45 802.11ax HE20 | 100 5417.36 41.93 54.00 -12.07 H AVERAGE Pass Band Edge
45 802.11ax HE20 | 100 - - - - - - - Harmonic
46 802.11ax HE20 & 140 | 5732.52 52.19 68.20 -16.01 H PEAK Pass Band Edge
46 802.11ax HE20 | 140 - - - - - - - Harmonic
Sporton International Inc.(Kunshan) Page Number 1 C4 of C225

TEL : +86-512-57900158

FCC ID : XMR2023FCE860L




seamron as. FCC RF Test Report

Report No. : FR352903D

47 802.11ax HE40 @ 38 5148.64 48.92 54.00 -5.08 H AVERAGE Pass Band Edge
47 802.11ax HE40 = 38 | 10380.00 43.80 68.20 -24.40 H PEAK Pass Harmonic
48 802.11ax HE40 @ 46 5146.88 42.75 54.00 -11.25 H AVERAGE Pass Band Edge
48 802.11ax HE40 = 46 | 10460.00 43.93 68.20 -24.27 H PEAK Pass Harmonic
49 802.11ax HE40 | 54 5110.70 42.38 54.00 -11.62 H AVERAGE Pass Band Edge
49 802.11ax HE40 | 54 | 10540.00 43.63 68.20 -24.57 H PEAK Pass Harmonic
50 802.11ax HE40 = 62 5350.30 49.76 54.00 -4.24 H AVERAGE Pass Band Edge
50 802.11ax HE40 | 62 | 10620.00 42.49 74.00 -31.51 H PEAK Pass Harmonic
51 802.11ax HE40 & 102 | 5467.92 63.74 68.20 -4.46 H Peak Pass Band Edge
51 802.11ax HE40 | 102 | 11020.00 43.38 74.00 -30.62 \% PEAK Pass Harmonic
52 802.11ax HE40 | 110 &= 5375.00 42.61 54.00 -11.39 H AVERAGE Pass Band Edge
52 802.11ax HE40 = 110 | 11100.00 44.58 74.00 -29.42 \Y PEAK Pass Harmonic
53 802.11ax HE40 | 134 @ 5735.24 64.17 68.20 -4.03 H Peak Pass Band Edge
53 802.11ax HE40 = 134 | 11340.00 44.28 74.00 -29.72 H PEAK Pass Harmonic
54 802.11ax HE80 @ 42 5146.72 50.11 54.00 -3.89 H AVERAGE Pass Band Edge
54 802.11ax HE8B0 | 42 | 10420.00 44.27 68.20 -23.93 H PEAK Pass Harmonic
55 802.11ax HE80 @ 58 5359.00 50.67 54.00 -3.33 H AVERAGE Pass Band Edge
55 802.11ax HE80 = 58 | 10580.00 44.54 68.20 -23.66 \Y PEAK Pass Harmonic
56 802.11ax HE80 | 106 & 5457.52 50.10 54.00 -3.90 H AVERAGE Pass Band Edge
56 802.11ax HE80 @ 106 | 11060.00 43.99 74.00 -30.01 H PEAK Pass Harmonic
57 802.11ax HEB0 | 122 | 5727.16 62.41 68.20 -5.79 H PEAK Pass Band Edge
57 802.11ax HE80 | 122 | 11220.00 44.41 74.00 -29.59 H PEAK Pass Harmonic
58 802.11a 149 | 5647.20 50.13 68.30 -18.17 \Y PEAK Pass Band Edge
58 802.11a 149 | 11490.00 43.61 74.00 -30.39 \% PEAK Pass Harmonic
59 802.11a 157 - - - - - - - Band Edge
59 802.11a 157 | 11570.00 43.90 74.00 -30.10 H PEAK Pass Harmonic
60 802.11a 165 | 5957.20 48.01 68.30 -20.29 H PEAK Pass Band Edge
60 802.11a 165 & 11650.00 44.80 74.00 -29.20 H PEAK Pass Harmonic
61 802.11a 149 | 5648.80 52.87 68.30 -15.43 H PEAK Pass Band Edge
61 802.11a 149 | 11490.00 44.40 74.00 -29.60 \Y, PEAK Pass Harmonic
62 802.11a 157 - - - - - - - Band Edge
62 802.11a 157 | 11570.00 44.72 74.00 -29.28 \Y, PEAK Pass Harmonic
63 802.11a 165 | 5930.80 49.25 68.30 -19.05 H PEAK Pass Band Edge
63 802.11a 165 | 11650.00 44.76 74.00 -29.24 H PEAK Pass Harmonic
64 802.11ax HE20 | 149 @ 5632.80 52.09 68.30 -16.21 H PEAK Pass Band Edge
64 802.11ax HE20 = 149 | 11490.00 43.45 74.00 -30.55 H PEAK Pass Harmonic
65 802.11ax HE20 @ 157 - - - - - - - Band Edge
65 802.11ax HE20 = 157 | 11570.00 44.25 74.00 -29.75 Y, PEAK Pass Harmonic
66 802.11ax HE20 | 165 @ 5978.00 48.64 68.30 -19.66 Y, PEAK Pass Band Edge
66 802.11ax HE20 = 165 | 11650.00 43.98 74.00 -30.02 Y, PEAK Pass Harmonic
67 802.11ax HE40 | 151 @ 5608.84 52.19 68.30 -16.11 H PEAK Pass Band Edge
67 802.11ax HE40 | 151  11510.00 42.85 74.00 -31.15 \ PEAK Pass Harmonic
68 802.11ax HE40 & 159 | 5630.80 53.23 68.30 -15.07 H PEAK Pass Band Edge
68 802.11ax HE40 | 159 @ 11590.00 43.64 74.00 -30.36 \% PEAK Pass Harmonic
69 802.11ax HE80 & 155 5651.60 57.43 69.49 -12.06 \% PEAK Pass Band Edge
69 802.11ax HE80 | 155 @ 11550.00 43.11 74.00 -30.89 \% PEAK Pass Harmonic
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70 802.11ax HE20 | 149 @ 5636.80 50.83 68.30 -17.47 H PEAK Pass Band Edge
70 802.11ax HE20 | 149 - - - - - - - Harmonic
71 802.11ax HE20 | 165 @ 5997.20 48.53 68.30 -19.77 H PEAK Pass Band Edge
71 802.11ax HE20 | 165 - - - - - - - Harmonic
72 802.11ax HE20 | 149 @ 5642.40 50.80 68.30 -17.50 H PEAK Pass Band Edge
72 802.11ax HE20 @ 149 - - - - - - - Harmonic
73 802.11ax HE20 | 165 @ 5939.20 48.21 68.30 -20.09 H PEAK Pass Band Edge
73 802.11ax HE20 @ 165 - - - - - - - Harmonic
74 802.11ax HE20 | 149 = 5658.80 59.74 74.84 -15.10 H PEAK Pass Band Edge
74 802.11ax HE20 @ 149 - - - - - - - Harmonic
75 802.11ax HE20 | 165 @ 5992.40 48.41 68.30 -19.89 \Y PEAK Pass Band Edge
75 802.11ax HE20 @ 165 - - - - - - - Harmonic
76 802.11a 144 - - - - - - - Band Edge
76 802.11a 144 | 11440.00 44.90 74.00 -29.10 \Y PEAK Pass Harmonic
77 802.11a 144 - - - - - - - Band Edge
77 802.11a 144 | 11440.00 45.39 74.00 -28.61 \Y PEAK Pass Harmonic
78 802.11ax HE20 @ 144 - - - - - - - Band Edge
78 802.11ax HE20 = 144 | 11440.00 44.88 74.00 -29.12 \% PEAK Pass Harmonic
79 802.11ax HE40 @ 142 - - - - - - - Band Edge
79 802.11ax HE40 @ 142 | 11420.00 44.81 74.00 -29.19 \% PEAK Pass Harmonic
80 802.11ax HE80 & 138 - - - - - - - Band Edge
80 802.11ax HE80 = 138 | 11380.00 44.29 74.00 -29.71 \% PEAK Pass Harmonic
802.11ax HE80 @ 58 5368.30 50.59 54.00 -3.41 H AVERAGE Pass Band Edge

81 802.11ax HE80 = 58 | 10580.00 43.87 68.20 -24.33 H PEAK Pass Harmonic
Bluetooth-LE 39 2483.74 70.80 74.00 -3.20 H AVERAGE Pass Band Edge
Bluetooth-LE 39 7440.00 41.49 74.00 -32.51 H PEAK Pass Harmonic

Sporton International Inc.(Kunshan) Page Number 1 C6 of C225

TEL : +86-512-57900158

FCC ID : XMR2023FCE860L




seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
a5 bk “
83 83
] ] | UNA-UNZAUNLZC
5.0 il
“ 8 W‘“
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.80 53.35 74.00 -20.65 45.38 3400 10.61 3674 .00 1e8 301 PEAC 1 5180.00 96.09 ------ ------ 87.97 3415 10.64 36.67 .00 108 301 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95
1
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) L L U-NIA-U-NI-2A--AI-2CIRVG)
48 i 48
AV Lf‘w
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 515080 4122 54.00 -12.78 33.24 3400 10.61 3673 .00 108 301 AVERAGE 1 518000 87.13 ----- --oo- 700 3405 1064 36.67 0.00 108 301 AVERAGE
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
] ] | UNA-UNZAUNLZC
5.0 WMW‘" il
4BIBWWWMWMWMMMWM 88 W
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5M48.10 59.04 74.00 -14.9% 5107 3410 10.61 36.74 0.80 19 360 PEAC 1 5150.00 103,18 --eeev ooeeen 95.04 3416 10.64 36.66 0.80 196 360 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
0 il 1
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG)
48 1 48
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 515000 46.21 S4.00 -7.79 38.23 3410 10.61 3673 .80 195 360 AVERAGE 1 5180.00 94.98 ----o- ---o- 86.86 3415 10.64 36.67 0.00 196 360 AVERAGE
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Pol. Horizontal Vertical
1MLMI[|IB|J‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N 1T JLm 1T
N _ 1 UNLH 2802004V i ) AL ZA UNI-ECIAVG)
Peak 44 f § ! L
o gl o "
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10360.00 44.66 ©8.20 -23.54 58.79 37.16 15.45 66.74 0.00 --- PEAK 1 10360.00 44.43 68.20 -23.77 58.5 37.16 15.45 66.74 0.00 -~ --- PEAK
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Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak ! ! .
MM .
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 1044000 4.8 6820 -23.92 53.27 37.08 15.50 66.71 0.8 - - PEMC 1 10440.00 45.12 68.20 -23.08 59.11 37.28 15.50 66.71 8.8 - - PEM
Sporton International Inc.(Kunshan) Page Number 1 C10 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Horizontal Vertical
1‘.mLtweI(llBu‘ﬂm] 0 Leel (4BuVim)
1138 134
05 05
i LN i3 RN
iy gyl R I o g gl _ 1 I
N _ 1 UNLH 2802004V L * UNENLAUNIECIAVG)
Peak . PP ' o
WWWM M L
Avg 4 2
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 9200 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bh & B B o g Wi & BN B & B B o g
1 10430.00 44.00 68.20 -13.20 S8.84 37.20 15.5 66.69 0.0 - --- PEMK 1 10430.00 44.86 68.20 -13.34 5879 37.20 15.5 66.69 0.0 - --- PEAC
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Pol. Horizontal Vertical
1HLMI(llBu‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
g gy i 1 1 JLm S B I
L B NN 2A - 2CHAVG) . B 1 UNIEEUN2A - 2CHAVG)
Peak o Sy ' MWMMMW
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy Modinds B BN B B B 6 a dg
1 10520.00 42.71 ©8.20 -25.49 56.56 37.22 15.60 66.67 0.00 --- --- PEAK 1 10520.06 43.27 68.20 -24.93 57.12 37.22 15.60 66.67 0.00 --- --- PEAK
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Pol. Horizontal Vertical
1HLMI(llBu‘ﬂm] 1.‘ Level (dBuVim)
1138 1134
ki e
i -Hl1.-H0-24--A0-2C i U UNIZA NI
ﬁnn_—uj_m_ ] 1 LT M " N R I I M
L _ UG |—— - B 1 UHIUNL2A- -2V
Peak 4 o WMWWW
g Y
Avg 35
1 kl.
163
7000 9200, 11400, 13600, 15800, 18000
7000 200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux  APos TPos
Linit Read dnt Cable Preamp A #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBuv/n @B dBW B B B B o dyg
Mz dBuv/m dBV/m B dB Bl B B BB o deg 193850 47.09 68,20 -2L11 6313 36.40 1449 66.93 0.00 - - Pesk
1 10609.00 42.77 74.80 -31.23 S6.44 37.30 15.67 66.64 0.00 -~ --- PEAK 1 10600.00 43.21 74.80 -30.79 S6.88 37.30 15.67 66.64 0.00 --- --- PEAK
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6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 0
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 !
th UNUNEIN, fd
| ] ] LI U U-H-2A N2
ss.nW’ 50
1
484 e i YT 484 WMWWWW
TRy WA il TRy
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5385.80 49.32 74.00 -24.68 40.32 34.40 10.77 36.17 0.0 353 140 PEAK 1 530.00 97.41 ----ev -omeev 88.67 34.34 10.73 3633 0.80 33 140 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95
1
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG) L L U-N\I-1-U-NH-ZA-U-NH-ZC[AV@
48 48
1
Av BN
g 15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 535.00 38.24 54.00 -15.76 29.35 34.40 10.75 36.26 0.80 353 140 AVERAGE 1 530.00 89.08 ------ ------ 80.34 34.34 10.73 3633 0.00 353 140 AVERAGE
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6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 0
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
th UNUNEIN, fd
Wl ] ] LI U U--2A- N2
5.0 = il
1
s KA 0 e, i
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5362.00 50.93 74.00 -13.07 42.01 34.40 10.75 36.23 0.0 261 111 PEAK 1 5320.00 101.66 ------ ------ 92.94 34.33 10.73 3634 0.80 1 110 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il VAL
U-NI-A-U-N-28-U-H-2C{AVG) I U-NIA-U-NT-2A-U-AI-2C{AVE)
48 48
Av et L—“‘"‘&,_.\_/-u-u._,
g s s W
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.00 39.98 54.00 -14.02 31.09 34.40 10.75 36.26 @.80 261 111 AVERAGE 1 530.00 932 ----ev -omees B.47 34.34 10.73 3633 0.00 261 111 AVERAGE
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Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak mw WWWWM "M WMWWWWW

Avg 35 b
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10640.00 42.41 74.80 -31.59 55.98 37.34 1571 66.62 8.8 - - PEMC 1 10640.00 42.54 74.80 -31.46 5611 37.34 1571 66.62 8.8 - - PEM
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Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1138 1138
1
s 175
8.3 "3
] ] L U 2N 2
650 60
48
45-3 g
Peak 125
35
163
163
G 5302, 5414, 54 5478, 5510 [
Frequency (MHz) 1000 200, 0, 400, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 537048 43.93 7400 -15.07 39.98 .40 1076 6.2 Q.80 109 116 PEA Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546984 5177 68.20 -16.43 42.45 4.4 10.85 3597 .60 108 116 PEAK 1 5500.00 10074 -==-er =oeeen 9123 34.50 10.89 35.88 0.80 100 116 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-H-AU--28-U-A-2C1AVE) L L U-NIA-U-NT-2A-U-AI-2CIAVG)|
48 48
1
Avg S
15 35
163 163
£ 530 5414, 544 5478, 510 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 545076 38.80 54.00 -15.20 29.53 34.42 10.84 35.90 .00 100 116 AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 5500.00 01,99 ------ ---ee- 82,30 3450 10.89 35.83 0.00 100 116 AVERAGE
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Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz

ANT 0
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134
1
s 175
N "3
] ] L U 2N 2
651 60
(e v s Mt
Peak 125
125
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
15390096 49.41 74.00 459 49.40 .40 1077 3606 Q.80 6 72 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5465.84 5120 68.20 -17.00 4198 34.43 10.85 3598 .60 6 72 PEAK 1 5500.00 10198 -eeeee weeee- 92.47 34.50 10.89 35.88 0.80 306 72 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 113§
95 95 1
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) I U-NIA-U-NT-2A-U-AI-2CIAVG)|
44 488
1
Avg ]
125 125
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 54%9.12 39.12 54.00 -14.88 29.85 34.42 10.84 35.99 .00 306 72 AVERAGE 1 5500.00 93.63 -=--en ==oee- 8417 34.49 10.88 35.91 0.00 306 72 AVERAGE
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Pol. Horizontal Vertical
mmemvnn) i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N 1T JLm 1T
L B N4 28--HD-2CHAVG) . B 1 UNIEEUN2A - 2CHAVG)
Peak n WWW
iy
Avg !
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 11600.00 4412 74.00 -29.88 56.65 37.98 16.04 66.47 0.00 PEAK 1 10000.00 4421 74.80 -29.79 56.74 37.99 16.04 66.47 0.00 -~ --- PEAC
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Pol. Horizontal Vertical
mLevel(dBJ‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N i 1 1 JLm S B I
L B ) U-N&lll—ﬂ\-U-Tl—!C(AVg . B 1 UNIEEUN2A - 2CHAVG)
488 1 [l y
Peak NI E———_ IR AT
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10160.00 45.26 74.80 -28.74 57.39 38.12 16.15 66.40 0.00 -  --- PEAK 1 11160.00 44.85 74.00 -29.15 56.98 38.12 16.15 66.40 0.00 -~ --- PEAK
Sporton International Inc.(Kunshan) Page Number 1 C20 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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Report No. : FR352903D

Pol. Horizontal Fundamental
mLmI(d&NIm] mLeveI{d&Nlm]
1138 1138
1
M UL s
5 el 75
B3 H B3
WMJ,, . U-HlA-0-H0-24-U-I-2C) ] L] i T IEA-U--2A- N2
644 T 850
Eit MMWWWWWW 48 ¢ ’
L WM‘M‘WM "t iMoo
Peak ettt
5 I
16 163
5685 5101, 5. 533, 5748, 5765 1000 0. o, 4600, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g MEaEWe B BN Bh & B & a g
1 5705.64 63.60 68.20 -4.60 55.08 3455 I1L18 3721 om0 1w 73 PEM 1 5700.00 103,47 -onee weeev 9451 .50 1114 36.68 000 100 73 PEAK
mLeveI{d&Nlm]
1138
75 4
B3
650
L L U-NIA-U-N-2A-U-AI-2CIAVG)
48
Avg Blank s A PR WYE—
A
163
1000 0. o, 4600, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MEaEWe B BN Bh & B & a g
1 5700.00 94,02 === --ee- 85.06 3450 1114 36.68 0.00 108 73 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C21 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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Pol. Vertical Fundamental
mLmI(d&NIml mLml(d&NIml
1138 1138
1
5 / 75
B3 W y B3
le U-HlA-0-H0-24-U-I-2C) ] L] i T IEA-U--2A- N2
65‘9 1" 1‘ ﬁﬂﬂ
i
i WW Al e i 33 bl
M’/Wrw WW,J' Ay
Peak WWWW‘*W e
5 5
16 163
5685 5101, 5. 533, 5748, 5765 1000 0. o, 4600, 5800, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g MEaEWe B BN Bh & B & a g
1 5726.36 60.34 63.20 -7.85 SL.B4 3455 1118 3.3 0.00 30 8l Peak 1 5700.00 103.22 ------ ----- 9426 34.50 1114 36.68 000 0 BLPEAK
mLml(d&NIml
1138
75 1
B3
650

U-NIA-U-N-2A-U-AI-2CIAVG)

48
Avg Blank . i T
e
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MEaEWe B BN Bh & B & a g
1 5700.00 93.83 -oeev coeeee 84,97 34.51 1115 36.88 0.00 300 81 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C22 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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Report No. : FR352903D

Pol. Horizontal Vertical
1HLEW!I[IIB!J‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N 1T JLm 1T
L B N4 28--HD-2CHAVG) . B 1 UNIEEUN2A - 2CHAVG)
Peak 4 i —-—" n ki oy
o [~ W
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 11400.00 44.66 74.00 -29.34 56.45 38.20 16.30 66.29 0.00 --- PEAK 1 11400.00 43.85 74.00 -30.15 55.64 38.20 16.30 66.29 0.00 --- --- PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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10

Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
] ] | UNA-UNZAUNLZC
5.0 il
48 48 M
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5800 59.70 74.00 -14.30 5173 3410 10.61 3674 000 1a4 148 PEAC 1 5180.00 105.20 ------ ------ 97.08 3415 10.64 36.67 0.00 184 145 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
ik ik ]
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) I ULNIA-U-HI-2A--AI-2CJVG)
48 1 48
Av d
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5150.00 45.79 54.00 -3.21 37.81 34.10 10.61 3673 0.0 104 143 AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 5180.00 96.64 ------ ------ 83.52 .15 10.64 36.67 0.0 104 145 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number 1 C24 of C225
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
ik ik ]
83 83
| ] ] | UNA-UNZAUNLZC
5.0 il
i
48 48 w
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.70 5.71 74.00 -23.9 4074 3410 10.61 3674 0.0 29 311 PEM 1 5180.08 96.49 -----v ----- 88.37 3415 10.64 36.67 .00 289 311 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95
1
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) I U-NIA-U-NI-2A--AI-2CIRVG)
48 48
1
Av L.a"\ﬁmmfh
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5149.%% 39.15 54.00 -14.85 31017 3410 10.61 3673 .80 289 311 AVERAGE 1 5180.08 8755 -----v ---ov 79.43 305 10.64 36.67 0.00 29 311 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number 1 C25 of C225
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Pol. Horizontal Vertical
1HLMI(llBu‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
g gy i 1 1 ST 1| I
N _ 1 UNLH 2802004V L ) * UNENLAUNIECIAVG)
Peak e ‘ g ‘
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy Modinds B BN B B B 6 a dg
1 10360.00 44.34 68.20 -23.86 58.47 37.16 15.45 66.74 0.00 -~ --- PEAK 1 10360.00 44.16 68.20 -24.04 58.29 37.16 15.45 66.74 0.00 --- --- PEAC
Sporton International Inc.(Kunshan) Page Number 1 C26 of C225

TEL : +86-512-57900158
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Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak f L 1& WW
Wi, v
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10440.00 44.02 ©8.20 -24.18 58.61 37.20 15.50 66,71 0.00 -~  --- PEAK 1 10440.00 44.41 68.20 -23.79 5.40 37.20 15.52 6671 0.00 -~ --- PEAK
Sporton International Inc.(Kunshan) Page Number 1 C27 of C225

TEL : +86-512-57900158
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Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak 4” et . f ,,“1 ,,WWW

Avg 35 b
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10430.00 44.00 68.20 -4.11 55.02 37.28 15.5 66.69 0.8 - - PEMC 1 10430.00 44.55 68.20 -23.35 5878 37.08 15.56 66.69 8.8 - - PEAC
Sporton International Inc.(Kunshan) Page Number 1 C28 of C225
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Pol. Horizontal Vertical
1HLMI(llBu‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
g gy i 1 1 JLm S B I
N _ 1 UNLH 2802004V i ) * UNENLAUNIECIAVG)
Peak AILE . SR ' Iy oy
i s i
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy Modinds B BN B B B 6 a dg
1 10520.00 42.65 ©8.20 -25.55 56.50 37.22 15.60 66.67 0.00 ---  --- PEAK 1 10520.06 42.68 68.20 -25.52 56.53 37.22 15.60 66.67 0.00 --- --- PEAK
Sporton International Inc.(Kunshan) Page Number 1 C29 of C225
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Pol. Horizontal Vertical
1‘.lreuwel(llﬂ]‘ﬂrn] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N i 1 1 JLm S B I
L B NN 2A - 2CHAVG) . B 1 UNIEEUN2A - 2CHAVG)
Peak e 1 i~ ' W T——
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10600.00 43.29 74.80 -30.71 56.9% 37.30 15.67 66.64 0.00 --- --- PEAK 1 10600.00 42.63 74.80 -31.37 56.30 37.30 15.67 66.64 0.00 -~  --- PEAK
Sporton International Inc.(Kunshan) Page Number 1 C30 of C225
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 1
95 95
th UNUNEIN, fd
i ] ] U U--2A- N2
5.0 1 il
489 489 w
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 535160 59.44 74.00 -14.56 50.54 34.40 10.75 36.25 0.0 109 159 PEAK 1 5320.00 107.7 ------ oo 98.98 34.33 10.73 36.34 0.80 100 159 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG) L L U-Hl-4U--28-U-A-2C1AVE)
48 48 t
AVg o g
15 35 M
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 53%.00 44.88 54.00 -9.12 35.99 34.40 10.75 36.26 0.80 109 15 AVERAGE 1 530.00 99.25 ----vv -ooeev 99.51 34.34 10.73 3633 0.00 100 159 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C31 of C225
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz

ANT
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
f I ENFAI R i
] ] L U 2N 2C
5.0 il
48 48 W’W
Peak WWW
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5357.20 50.80 74.00 -13.20 41.89 4.40 10.75 36.24 0.0 33 112 PEN 1 5320.00 102.03 ------ - 93.29 .34 10.73 3633 0.80 33 112 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
B0 B0 wL
U-NI-A-U-N-28-U-H-2C{AVG) L ~ U-NIA-U-NT-2A-U-AI-2C{AVE)
48 48
AV M
g 75 125 M
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5350.00 40.65 54.00 -13.35 3176 34.40 10.75 36.26 0.0 33 112 AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 530.00 93.53 -----r ---o- 870 M4 1073 333 0.0 33 112 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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Pol. Horizontal Vertical
1‘.lreuwel(llﬂ]‘ﬂrn] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N i 1 1 JLm S B I
L B NN 2A - 2CHAVG) . B 1 UNIEEUN2A - 2CHAVG)
Peak 4” PRTE T n o
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10640.00 43.05 74.00 -30.95 56.62 37.34 15.71 66.62 0.00 --- --- PEAK 1 10640.00 4252 74.00 -31.43 56.09 37.34 1571 66.62 0.00 -~ --- PEAK
Sporton International Inc.(Kunshan) Page Number 1 C33 of C225
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16
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT 1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1138 1138 i
s 175
8.3 "3
] ] 0 U2 2C
650 60
1
48 8
Peak
15 s
163
163
G 5302, 5414, 54 5478, 5510 [
Frequency (MHz) 1000 200, 0, 400, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155156 5419 7400 -19.81 44.95 .41 10.83 36.00 0.60 109 120 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546744 60.67 6B.20 -7.53 SL36 34.43 10.85 3597 0.e0 1B 120 PEAK 1 5500.00 106.82 ------ ------ 97.36 34.49 10.88 35.91 0.80 100 120 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 !
83 83
5.0 il
U-H-AU--28-U-A-2C1AVE) L L U-NIA-U-AT-2A--AI-2CIAVG)|
48 1 48
Av \\‘V\W—_
g 15 35
163 163
£ 530 5414, 544 5478, 510 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5459.92 43.07 54.00 -10.93 33.80 34.42 10.84 35.99 0.0 109 120 AVERAGE 1 5500.00 97.81 -==-er =oeeee 88.32 34.50 10.89 35.98 0.00 100 120 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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16
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT 1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134
1
s 175
N "3
] ] L U 2N 2C
650 60
b A o s g
Peak 125
125
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0, 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 SAST.6B SO.00 7400 2400 49.74 .02 10.84 3600 080 35 109 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546792 54.20 68.20 -14.00 44.88 4.4 10.85 35.97 .80 387 109 PEAK 1 5500.00 1015 -=--=- ====-- 91.99 34.50 10.89 35.88 0.80 357 189 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 113§
95 95 1
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) I U-NIA-U-NT-2A-U-AI-2CIAVG)|
44 488
1
Avg L“\.—\/—m
125 125
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 54%9.92 39.30 54.00 -14.70 30.03 34.42 10.84 35.99 @.80 357 109 AVERAGE 1 5500.00 93.17 -----r -ooee- 83.66 34.50 10.89 35.88 0.80 357 109 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C35 of C225

TEL : +86-512-57900158

FCC ID : XMR2023FCE860L




seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Horizontal Vertical
mLml(llﬂJ‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
g gy i 1 1 JLm S B I
N _ 1 UNLH 2802004V i ) * UNENLAUNIECIAVG)
Peak . WW ' S
WW‘ [ Mw
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy Modinds B BN B B B 6 a dg
1 11600.00 43.92 74.00 -30.08 56.45 37.99 16.04 66.47 0.00 --- --- PEAK 1 11000.00 43.98 74.00 -30.02 56.51 37.99 16.04 66.47 0.00 --- --- PEAC
Sporton International Inc.(Kunshan) Page Number 1 C36 of C225
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Pol. Horizontal Vertical
mLmlmwvm i Level (dBuVim)
1138 34
115 13
ki
BL’, U UNIZA NI i 0 . | IEM‘-U-NII-A-U-NII-ZF
Wiy i) . 1 LT e n_| —
— L - _ 1 UNIA-AD-28-U-NI-2CAVG)| R E _ ~ UNIHA-U-NI-2A-U NI-2C(AVG)|
88— 2 e b MW ORI PP ¥ -awwm
Peak i s A A My gy
!
38
Avg .
163
7000 9200, 11400, 13600, 16800, 18000
000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Presmp Aux APos TPos
Linit Real  Ant Cable Preamp  hux APos  Thos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwv/m dv/m 08 B dB/m B dB A8 o deg
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m o deg 174900 43.69 74.00 -30.31 62.12 35.60 12.78 66.81 0.8 --- - Pesk
1 740,00 4326 7480 -30.74 LG9 35.60 1278 66.8L 0.8 -~ --- Pesk 1 9242.99 46.42 68.20 -20.78 62.45 36.40 14.50 66.93 0.00 ---  --- Peak
1 11160.00 45.23 74.86 -28.77 57.36 38.12 16.15 66.48 0.8 - --- PEAK 3 11160.00 44.82 74.60 -29.18 56.95 38.12 16.15 66.40 .08 ---  --- PEAK
Sporton International Inc.(Kunshan) Page Number 1 C37 of C225
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Pol. Horizontal Fundamental
mLmI(d&NIml mLml{d&NIml
1138 1138 1
it
5 4/ \w 75
B r B3
M’M s U-HlA-0-H0-24-U-I-2C) ] L] i T TIEA-U--2A N2
850 i 650
m ) o TR W P
Peak I
5 5
16 163
5685 5101, 5. 533, 5748, 5765 1000 0. o, 4600, 5800, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g MEaEWe B BN Bh & B & a g
1 57543 64.5 68.20 -3.64 S6.04 3455 1118 321 0.80 35 150 Peak 1 5700.00 108.48 -..... ... 99.62 #4.51 1115 36.80 060 335 150 PEAK
mLml{d&NIml
1138
1
75
B3
650
L L U-NIA-U-N-2A-U-AI-2CIAVG)
48
Avg Blank . P I L L
|
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MEaEWe B BN Bh & B & a g
1 5700.00 99,59 -omeee weeee 9.73 M.51 1115 36.80 0.0 335 150 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C38 of C225
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Pol. Vertical Fundamental
mLmI(dBllVIml mLevel{dBlNlml
1138 1138
1
9 Ittt 9
N *,Jﬂ K
M L U-HlA-0-H0-24-U-I-2C) ] L] i T IEA-U--2A- N2
850 i 650
AW
o Wil mpiponsionsony w
ot Pt e
Peak P
5 5
16 163
5685 5101, 5. 533, 5748, 5765 1000 0. o, 4600, 5800, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g MEaEWe B BN Bh & B & a g
1 5727.24 55.85 68.20 -10.35 47.37 4.5 1L18 37.25 0.0 368 67 PEM 1 5700.00 102,47 --=-ev =enees 93.51 3450 11.14 36.68 .00 368 67 PEAK
mLevel{dBlNlml
1138
75 4
B3
650
L L U-NIA-U-N-2A-U-AI-2CIAVG)
48
Avg Blank . o e
/\va-ﬂvw
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MEaEWe B BN Bh & B & a g
1 5700.00 93.97 ----en oooee- 8511 34.51 1115 36.88 0.80 368 67 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C39 of C225
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Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak g RPN
WMWWW
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 11400.00 44.03 7400 -29.97 5.8 38.20 16.30 66.29 0.8 - - PEMC 1 11400.00 4.29 7400 -29.71 5.8 38.20 16.38 66.29 8.0 - - PEA
Sporton International Inc.(Kunshan) Page Number 1 C40 of C225
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Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 1
95 95
83 83
] ] | UNA-UNZAUNLZC
5.0 il
a PR s W
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5149.80 6121 74.00 -12.79 53.24 3410 10.61 3674 .00 108 168 PEAC 1 5180.00 105,65 ------ ------ 97.51 3416 10.64 36.66 .00 108 168 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG)
s : I
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.5 49.13 S4.00 -4.77 415 3410 1061 3673 080 108 168 AVERAGE 1 5180.08 97.49 -----v -oooee 89.37 3415 10.64 36.67 .00 108 165 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number : C41 of C225




seamron as. FCC RF Test Report

Report No. : FR352903D

19
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
] ] | UNA-UNZAUNLZC
5.0 il
448 48 W
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 SM7.70 5295 74.00 -21.05 44.98 3400 10.61 3674 om0 23 8O PEM 1 5180.00 101.79 -----v ----- 93.67 3415 10.64 36.67 0.0 23 8O PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) L L U-NIA-U-NI-2A--AI-2CIRVG)
48 1 48
Av
g 15 5
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.70 42.46 54.00 -11.54 3449 3400 10.61 3674 0.0 293 B0 AVERAGE 1 5180.08 9128 -----v ----- B3.06 3415 10.64 36.67 0.00 293 B0 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1HLMI(llBu‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
g gy i 1 1 JLm S B I
N _ 1 UNLH 2802004V i ) * UNENLAUNIECIAVG)
Peak e A f ‘ e
! MW" .
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy Modinds B BN B B B 6 a dg
1 10360.00 43.95 08.20 -24.25 58.88 37.16 15.45 66.74 0.00 -~ --- PEAK 1 10360.00 44.56 68.20 -23.64 58.69 37.16 15.45 66.74 0.00 -~  --- PEAK
Sporton International Inc.(Kunshan) Page Number 1 C43 of C225
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Pol. Horizontal Vertical
mmemvnn) 0 Leel (4BuVim)
1138 134
05 05
i LN i3 RN
iy gyl R I o gl gy Y SR 1 e
N _ 1 UNLH 2802004V i ) * UNENLAUNIECIAVG)
Peak g w RSP f R
R g P
Avg 4 2
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 9200 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bh & B B o g Wi & BN B & B B o g
1 1044000 43.75 68.20 -J4.45 57.74 37.20 1550 6671 0.0 - --- PEMK 1 1044000 4423 68.20-13.97 S8.22 1.0 1550 6671 0.0 - --- PEAC
Sporton International Inc.(Kunshan) Page Number 1 C44 of C225
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Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak n MW‘WM
Mgy
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10430.00 44.80 68.20 -4.18 57.95 37.08 15.5 66.69 0.8 - - PEMC 1 10430.00 44.33 68.20 -23.87 58.26 37.28 15.5 66.69 8.8 - - PEAC
Sporton International Inc.(Kunshan) Page Number 1 C45 of C225
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Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL UM ALAL NG

Peak n A Ao by
[
Avg !
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10560.00 44.60 68.20 -23.60 58.36 37.26 15.64 66.66 0.8 - - PEMC 1 10560.00 43.14 6B.20 -25.06 56.9 37.26 15.64 G6.66 0.8 - - PEAC
Sporton International Inc.(Kunshan) Page Number 1 C46 of C225
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Pol. Horizontal Vertical
mLml(llﬂJ‘ﬂm] 0 Level (dBuVim)
1138 134
s 13
i U-HI-U-NI-2A-U-1-2C " UNH-UNLZA NI
ﬁnn_—uj_m_ ] 1 LT M " N R I I M
L ) UNALA LA |—— - S| VARG
Peak L
!
Avg
1 kl.
163
7000 9200, 11400, 13600, 15800, 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux  APos TPos
Linit Read dnt Cable Preamp A #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBuv/n @B dBW B B B B o dyg
Mz dBuv/mdBuv/n B dBV B B B M8 o deg 1 93630 46.60 68.20 2160 LG4 36,40 1449 G693 889 - - Pesk
1 1060000 43.00 7H.00 0.3 %673 3730 15.67 G564 000 - - PEN 2 1060000 4175 7400 L4 %43 330 15.67 G664 080 - - PENC
Sporton International Inc.(Kunshan) Page Number 1 C47 of C225
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Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 1
95 95
th UNUNEIN, fd
| ] ] U U--2A- N2
5.0 "Ww il
489 WWWMWWWWWWMMMMW 44 MMWWMMMWW
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.00 59.92 74.00 -14.08 51.02 34.40 10.75 36.25 0.0 10@ 125 PEN 1 5320.00 108,95 -----v ----m- 10821 3.3 10.73 3633 0.80 100 125 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG) I U-Hl-3U--28-U-A-2C{AV)
48 48 t
AVg b M"‘MW
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 535030 43.10 54.00 -5.99 39.20 34.40 10.75 36.25 0.80 109 125 AVERAGE 1 5320.00 100.12 ------ oo 9138 34.34 10.73 3633 0.00 100 125 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C48 of C225
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
) HHHELRL ) AL LA
iy i Gl
1
e LT e th
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.50 50.01 74.00 -13.99 4111 34.40 10.75 36.25 0.0 333 S2PEN 1 5320.00 10034 ----vv -omeev 91.57 34.35 10.73 3631 0.80 33 52 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG) L L U-NIA-U-NT-2A-U-AI-2C{AVE)
48 1 48
Avg ] L‘“\'\/""’f
18 125 W
-
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.20 40.05 54.00 -13.95 3115 34.40 10.75 36.25 @.80 333 52 AVERAGE 1 530.00 92.69 -----v --ooe- 83.92 34.35 10.73 3631 0.80 333 52 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C49 of C225
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R in.zA.u.jn.quvg
Peak MWMWWW

Avg 35
163
7000 a0, 11400, 13600, 16800, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y
1 10640.00 4277 74.80 -31.13 5634 37.34 1571 66.62 .00 --- PEAK

Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

UM ALAL NG

b
1 ki
T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdhBNe B BN Bh & B & o &g

1 10640.00 4255 74.80 -31.45 5612 37.34 1571 66.62 8.8 - - PEM

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1118 1138 !
s 175
81 13
ALY il o Y N st N REE A
651 1 60
“ " W
Peak
125 s
16
163
G 532 5414, 5446 5478, 5510 [
Frequency (WHz) 1000 2. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155000 S6.09 7400 -17.91 46,80 .02 10.84 3.99 080 11 127 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5469.20 62.91 68.20 -5.29 53.59 4.4 10.85 3597 .40 1ol 127 PEMK 1 5500.00 112,05 --=--v -==-=- 10259 34.49 10.88 3591 o0.80 101 127 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 134
1
45 95
i 83
5l 5l
UNIA-U-NI-28-U-H-2CHAVG) L L U-HIA-U-H-2A-A-2CTAVG)
4 ! 1 Kﬁ
Av
g 15 35
16 163
£ 5382 5414, 44 5478, 5510 1o 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 54%8.64 46.84 54.00 -7.16 37.57 34.42 10.84 35.99 @.00 1Al 127 AVERAGE 1 5500.00 10156 --vnvv veeee 9210 34.49 10.88 35.91 0.00 101 127 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C51 of C225
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134
1
s 175
N "3
] ] L UIEA-U--2A- N2
651 60
“ i MMWM
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155000 5280 7400 2120 4353 M2 1084 399 080 30 115 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5469.52 58.08 68.20 -10.12 48.76 34.4 10.85 35.97 .60 368 115 PEAK 1 5500.00 104,77 --=-ev =enees 95,31 34.49 10.88 35.91 0.80 360 115 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
s s 1
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) I U-NIA-U-NT-2A-U-AI-2CIAVG)|
44 i 488
AV L_\-—\/-’“—-
g 125 125
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 54%9.92 40.95 54.00 -13.04 31.69 34.42 10.84 35.99 0.0 360 115 AVERAGE 1 5500.00 95.86 -----v -=--=- B6.40 34.49 10.88 35.91 0.00 360 115 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C52 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L




seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Horizontal Vertical
mLml(llBu‘ﬂm) i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
g gy i 1 1 JLm S B I
N _ 1 UNLH 2802004V i ) * UNENLAUNIECIAVG)
Peak e J PP ' —"
WM at
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy Modinds B BN B B B 6 a dg
1 11600.00 43.44 74.00 -30.56 55.97 37.99 16.04 66.47 0.00 -~ --- PEAK 1 11600.00 43.89 74.00 -30.11 56.42 37.99 16.04 66.47 0.00 --- --- PEAC
Sporton International Inc.(Kunshan) Page Number 1 C53 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



sromon . FCC RF Test Report

Report No. : FR352903D

Pol. Horizontal Vertical
mLml(llBu‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N _ T ] JLm 1T
N _ 1 UNLH 2802004V i ) * UNENLAUNIECIAVG)
Peak s ; M.n..ﬂl-ﬂi f oA iy
i A Lt e e
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp o5 TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 10160.00 44.25 74.00 -29.75 56.38 38.12 16.15 66.40 0.00 --- PEAK 1 11160.00 4435 74.00 -20.65 56.48 38.12 16.15 66.40 0.00 -~ --- PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number
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sromon . FCC RF Test Report

Report No. : FR352903D

Pol. Horizontal Fundamental
mLmI(d&NIml 13auwel{dl!ll\"llnl
1138 1138
I 1
5 / \ 75
B3 B3
|y U-HlA-0-H0-24-U-I-2C) ] L] i T IEA-U--2A- N2
850 ; 650
i Mww Wbt w = ’V“‘“AW
a1
Peak bt
5 5
16 163
5685 5101, 5. 533, 5748, 5765 1000 0. o, 4600, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g MEaEWe B BN Bh & B & a g
1 5726.60 64.20 68.20 -4.00 5579 34.55 1118 37.13 0.00 100 156 Pesk 1 5700.00 105.23 ------ ------ 96.27 3450 11.14 36.68 .00 0@ 156 PEAK
13auwel{dl!ll\"llnl
1138
9 !
B3
650
L L U-NIA-U-N-2A-U-AI-2CIAVG)
48
Avg Blank . . o e
ahtn
163
1000 0. o, 4600, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MEaEWe B BN Bh & B & a g
1 5700.00 95.72 ===eer =oeees 86.76 34.50 11.14 36,68 0.80 100 156 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C55 of C225

TEL : +86-512-57900158
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Pol. Vertical Fundamental
mLmI(d&NIm] mLml{d&NIm]
1138 1138
1
v i v
B3 B3
|“V M U-HlA-0-H0-24-U-I-2C) ] L] i T IEA-U--2A- N2
GMW 650
1
“ W m & .MWWW‘VW‘ bl R i
Peak JRTIVR L
1 g
16 163
5685 5101, 5. 533, 5748, 5765 1000 0. o, 4600, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g MEaEWe B BN Bh & B & a g
1 5725.56 52.49 68.20 -15.00 43.88 34.55 1118 37.21 0.0 300 64 PEN 1 5700.00 99.36 «eeees ceeeen 98.50 34.51 1115 36.80 .00 300 64 PEAK
mLml{d&NIm]
1138
75 i
B3
650
L L U-NIA-U-N-2A-U-AI-2CIAVG)
48
Avg Blank s ) wwwﬂw SO
P
163
1000 0. o, 4600, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MEaEWe B BN Bh & B & a g
1 5700.00 89.97 ooee ceeeen 8111 34.51 1115 36.88 0.00 300 64 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C56 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Horizontal Vertical
T qleelBi)
1134 1139
s s
i U URAINE i DN TR
et IV 0 I st [TIAN s

AL AL

UM ALAL NG

Peak ‘M y WW
s s
Avg 35 b
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 1l400.00 43.81 74.00 -30.19 55.60 38.20 16.30 66.29 0.8 - - PEMC 1 11400.00 44.19 74.00 -29.81 5.9 38.20 16.38 66.29 0.0 - - PEM
Sporton International Inc.(Kunshan) Page Number 1 C57 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seamron as. FCC RF Test Report

Report No. : FR352903D

29
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
Al 24-U-AI-2C ] ] | UNA-UNZAUNLZC
5.0 f il
1
A8 it o 489 WM*“W“
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5148.80 55.38 74.00 -18.62 47.36 3415 10.61 3674 000 18 176 PEAC 1 5180.00 104.12 -----v ----- 95.97 .21 10.63 36.69 0.00 108 176 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) I U-NIA-U-NI-2A--AI-2CIRVG)
48 i 48
Av it
9 oY 305 W
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 51320 4140 54.00 -12.60 33.45 3411 10.60 3676 .00 108 176 AVERAGE 1 5180.08 97.50 ----- ----- 89.35 3421 10.63 36.69 0.00 108 176 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number : C58 of C225




seamron as. FCC RF Test Report

Report No. : FR352903D

29
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
] ] |7 U4 N2
5.0 il
1
bl o A At o R T
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.10 5052 74.00 -23.43 42.50 3415 10.61 3674 000 3@ 40 PEM 1 5180.08 98.83 -----v ----- 89.88 3421 10.63 36.69 .00 300 40 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95
1
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) I U-NIA-U-AT-2A--AI-2CIRVG)
48 48
1
Av ) N
g 125 15 W
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 513800 38.52 54.00 -15.43 30.57 3411 10.60 36.76 @0.00 300 40 AVERAGE 1 5180.00 82.86 ------ ------ 8.71 3421 10.63 36.69 .00 300 40 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C59 of C225
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seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_RUZ26/8_5240MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-Hlt-U-H0-28-U-A- ] ] LT U -U--2A- N2
5.0 il
1
Byhonspploeptilo 4” i i
Peak
15 35
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5688.56 51.14 74.00 -2.06 43.47 3481 10.54 36.88 0.0 38 175 PEMC 1 5240.00 105,56 ------ ------ 96.97 .40 10.69 3658 0.00 388 175 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-NI-A-U-N-2A-U-H-2CAVG) I U-NIA-U-NI-2A--AI-2CIAVG)
48 1 48
Avg ,-—’J \‘“"'—“‘wf'"""“”"
125 125 WW
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5688.31 42.26 54.00 -11.74 34.50 3481 10.54 36.88 0.0 382 175 AVERAGE 1 54000 9759 - -oooee 89.00 3440 10.69 3658 0.00 380 175 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number : C60 of C225




seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Horizontal Fundamental
mLeveI(d&Nlml
1138
5 ﬂ
( U-Hlt-0-H-24-U-AI-2C)
8107
8 1
by A vl
Peak s Blank
16
540 5284, 538, 5 5416, 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 538.04 48.74 74.00 -25.26 39.69 3450 10.76 3621 080 30 175 PEAK

mLeveI(d&lel
1138
5 \
B3
850 L
\ U-NI-A-U-N-24-U-H-2C{AVE)
Eit
[N 1
Avg I Blank
5
16
540 5284, 538, 5 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5488.30 39.65 54.00 -14.95 29.88 34.51 10.78 3612 @.80 380 175 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C61 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_RU26/8_5240MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-Hlt-0-H0-24-U-AT-2C) ] ] LT U -U--2A- N2
5.0 il
A o i AL A
Peak W’“WNW
15 35
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 513488 5051 74.00 -23.40 42.50 3410 10.59 3677 0.0 397 76 PEA 1 54000 9852 -----v ---o- 9.9 .40 10.69 3658 0.0 307 76 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 i
83 83
5.0 il
U-NI-A-U-N-2A-U-H-2CAVG) I U-NIA-U-NI-2A--AI-2CIAVG)
48 i 48
AV WW
g 21 15 W
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5ee3.16 40.71 54.00 -13.9 33.23 3489 10.46 37.07 0.0 397 76 AVERAGE 1 54000 9141 - --ooes 2.8 .40 10.69 3658 0.0 307 76 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C62 of C225

TEL : +86-512-57900158
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Pol. Vertical Fundamental
mLeveI(d&Nlml
1138
5 H“
B3
N U-Hlt-0-H-24-U-AI-2C)
[R
484 ‘1 I 1
ARt o A A A A
Peak Blank
5
16
540 5284, 538, 5 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 548676 43.05 74.00 -25.95 38.88 34.51 10.78 3612 0.0 W7 76 PEAK

Lol

1138

850

\ U-NI-A-U-N-24-U-H-2C{AVE)
Eit

1
Avg \“* Blank
5
16
540 5284, 538, 5 5416, 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 530904 30.85 54.00 -14.15 30.71 34.50 10.78 3614 0.0 37 76 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C63 of C225
TEL : +86-512-57900158
FCC ID : XMR2023FCES860L



seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_RU26/0_5260MHz
ANT
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 i
95 95
83 83
U-Hlt-U-HI-2A -2 ] ] T U -U--2A- N2
5.0 il
1
Ehipdupasptnroiied 8 E
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5M45.12 5166 74.00 -2.34 43.67 3414 10.60 3675 0.0 379 175 PEAC 1 5260.00 106,95 ------ ------ 98.34 .41 1069 3649 om0 39 175 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 !
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) I U-NIA-U-A-2A-U-AI-2CIAYG)
48 48
Avg 1 ww’J L«WL__,
15 35 M
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg

1 5132.60 38.99 54.00 -15.01 31.08 34.10 10.59 36.78 @.80 379 175 AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 5260.00 98.34 ------ - 89.73 .41 10.69 .40 0.0 39 175 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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Pol. Horizontal Fundamental

mLmI(dBlNIml

1138

i

B3

k U-Hlt-0-H-24-U-AI-2C)
B50HIH
\ 1

L R A e S P
Peak Blank

5

16

560 5300, 5340, 5380, 5400, 5460

Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 535160 48.64 74.00 -25.36 39.64 3450 10.75 3625 0.0 39 175 PEAK

Lol

1138

U-NA--A- 2 U-H-2C AV

44

Avg u L/\——"—— i Blank

163

5260 5300, 5340, 5380, 5420, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 541160 38.28 54.00 -15.72 29.10 34.51 10.78 3611 .80 379 175 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C65 of C225
TEL : +86-512-57900158
FCC ID : XMR2023FCES860L



seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_RU26/0_5260MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
ik ik “
83 83
U-Hlt-U-H-28-§-A- ] ] LT U -U--2A- N2
5.0 il
1
Wit e oo iomsiio
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5136.31 49.42 74.00 -24.5 4149 3411 1059 3677 .00 262 184 PEAC 1 5260.08 96.85 ----- ----- 8.4 3441 10.69 36,40 .00 262 184 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95
1
83 83
5.0 il 1|/
U-NI-A2U-M-2A-U-H-2CAVG) I U-NIA-U-A-2A-U-AI-2CIAYG)
48 48
Av o]
g 325 32.5M
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5leb.be 38.28 54.00 -15.72 30.57 3400 10.5 36.85 Q.00 262 104 AVERAGE 1 5260.08 89.11 -----v ----- 80.50 3441 10.69 36,40 .00 262 104 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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Pol. Vertical Fundamental

IHLim!l(tll!ll\r’llnl

1138

5

HyH

U-Hlt-0-H-24-U-AI-2C)
B5IHH
) X 1
Wi |n”li‘l‘l|u-l V’“ m‘”..hw ‘\I)I‘L by JwJuWM Mn I‘v M ».:.";“J Hh

Peak Blank

5

16

560 5300, 5340, 5380, 5400, 5460

Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 539.20 47.91 74.00 -26.00 38.86 34.50 10.76 3621 .00 260 104 PEAK

Lol

1138

\ U-NA--A- 2 U-H-2C AV
44

Avg LA——._«__ ! Blank
s

163

5260 5300, 5340, 5380, 5420, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 541200 37.15 54.00 -16.85 27.97 34.51 10.78 3611 .00 260 104 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C67 of C225
TEL : +86-512-57900158
FCC ID : XMR2023FCES860L
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32
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU26/8_5320MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 i
95 95
th UNUNEIN, fd
] ] L U -U--2A- N2
5.0 il
1
o 4” A 850
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5392.00 52.01 74.00 -21.99 42.89 34.50 10.77 36.15 0.0 109 155 PEAK 1 5320.00 106.49 -----v ---om- 97.60 34.50 10.73 36.34 0.80 100 155 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG) L L U-NIA-U-N-2A-U-AI-2C{AVE)
48 1 48
Av ,f«-—'J Lu,
g J— Pty ]
15 35 W
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 539199 41.86 54.00 -12.14 32.74 34.50 10.77 36.15 @.80 109 155 AVERAGE 1 530.00 99.24 ----ev omees 99.35 34.50 10.73 36.34 0.00 100 155 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C68 of C225
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32

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU26/8 5320MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
th UNUNEIN, fd
I i | ] ] T U -U--2A- N2
5.0 i H il
1
. j . WWWWW A
Peak
s i
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5362.20 43.66 74.00 -15.34 39.64 34.50 10.75 36.23 0.0 3B S4PEN 1 5320.00 10110 -----v oo 9221 M50 10.73 36.34 0.8 328 54 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il WL
U-NI-A-U-N-28-U-H-2C{AVG) I U-NIA-U-N-2A-U-AI-2C{AVE)
48 48 t
1
Avg e Lo N
125 125 W
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5362.40 38.99 54.00 -15.01 20.97 34.50 10.75 36.23 @.80 328 54 AVERAGE 1 530.00 92.75 ----ev -omee- 83.86 34.50 10.73 36.34 0.80 328 54 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C69 of C225
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU26/0_5500MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1138 1138 1
s 175
8.3 "3
] ] T U -U--2A- N2
650 60
1
3 “ WWWWW WM
Peak
5 gl
163
163
G 5302, 5414, 54 5478, 5510 [
Frequency (MHz) 1000 200, 0, 400, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 SMLE4 SLEY 7400 2041 4206 M54 1082 36.03 060 109 119 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5466.80 50.86 68.20 -17.34 41.42 3457 10.85 3598 .60 4@ 119 PEAK 1 5500.00 167.98 ------ ------ 98.42 34.59 10.88 35.91 0.80 100 119 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-H-AU--28-U-A-2C1AVE) I U-NIA-U-NT-2A-U-AI-2CIAVG)|
48 48 Lw“
Av
9 325 325 W\W
163 163
£ 530 5414, 544 5478, 510 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5410.92 41,34 54.00 -12.66 32.16 34.51 10.78 3611 @.00 109 119 AVERAGE 1 5500.00 99.09 -----v -ooe- 89.53 34.59 10.88 35.91 0.00 100 119 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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33

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU26/0_5500MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134
1
s 175
N "3
] ] T U2 2C
650 60
44 1 WW«.«WWH“
Peak MWWWW
125 32.SW
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0, 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1S40 49.06 7400 474 4003 M50 1075 6.2 080 35 109 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5460.83 49.20 68.20 -19.00 39.79 34.56 10.84 35.99 .80 357 109 PEAK 1 5500.00 109.58 ------ ------ 91.02 34.59 10.88 35.91 0.80 357 189 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
95 95 t
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) I U-NIA-U-NT-2A-U-AI-2CIAVG)|
44 488 LW
1
Avg e
125 35 W
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 54%8.64 38.58 54.00 -15.42 29.17 34.56 10.84 35.99 @.80 357 109 AVERAGE 1 5500.00 93.48 -----v -oooe- 83.92 34.59 10.88 35.91 0.80 357 109 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C71 of C225
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34
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU26/8 5700MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
‘ U-HlA-0-H0-24-U-I-2C) ] ] T NIEAU-2A N2
5.0 il
1
iy [ e
Peak
15 35
163 163
55 5101, 5. 5733, LIE 5765 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 570548 54.07 68.20 -14.13 45.42 3468 1118 37.20 .00 1e@ 163 PEAC 1 5700.00 108.55 ------ ------ 9138 .60 1113 365 .00 108 163 PEAC
11"Le\ielidlillwm]
1138
95 1
83
il
L L U-NIA-U-N-2A-U-AI-2CIAVG)
48
Avg Blank . WMMW
163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Ml BWE B BY &k & & & a dy
1 5700.08 93.82 -----v ---o- BA65 3460 1113 3656 .00 108 163 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C72 of C225
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU26/8_5700MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
| I U-HlA-0-H0-24-U-I-2C) ] ] T IEA-2A N2
5.0 u 1 v il
1
48 48 MWWM
Peak MWW
15 35
163 163
55 5101, 5. 5733, LIE 5765 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 S705.88 40.97 68.20 -18.33 4131 3468 1118 37.28 000 300 168 PEAC 1 5700.08 92.89 ----- ---oe- 83,72 .60 1113 365 .00 308 168 PEAC
11"Le\ielidlillwm]
1138
95
1
83
il
I U-NIA-U-N-2A-U-AI-2CIAVG)
48
163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Ml BWE B BY &k & & & a dy
1 5700.00 84.76 ----- ----- 75,50 360 1113 3656 0.00 300 168 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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35
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU52/37_5180MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 1
95 95
83 83
] ] | UNA-UNZAUNLZC
5.0 il
* )
44 484 W
Peak W
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5130.60 54.98 74.00 -19.00 47.02 3412 10.60 3676 .00 1ol 172 PEMC 1 5180.00 106.72 ------ ------ 98.57 .21 10.63 36.69 .00 181 172 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) L L U-NIA-U-NI-2A--AI-2CIRVG)
48 1 48
Av
g 5 5 M
e s
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 513830 43.08 54.00 -10.92 35.13 3411 10.60 3676 .00 181 172 AVERAGE 1 5150.08 98.85 ----- ----- 99.70 3421 10.63 36.69 .00 181 172 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C74 of C225
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35
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU52/37_5180MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
Akt-U-H2A-UAI-2C ] ] |~ UNIA-UAI2AAI-C
5.0 il
1
488 4t il ke R ) 488 kquw’vww
I Lt ket L R M e L
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 54470 50.42 7400 -23.58 4244 313 1060 3675 0.0 @ 37 PEM 1 518008 97.91 -----v --ooev 89.76 3421 10.63 36.69 0.00 3 37 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 i
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) L L U-N\I-1-U-NI\-EA-U-NH-ZC[*VG_
48 | 48
Av s ]
g " i M
b
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5138.50 39.85 54.00 -14.15 3189 3412 10.60 3676 .00 308 37 AVERAGE 1 5150.08 98.65 ------ ------ B2.50 3421 10.63 36.69 .00 308 37 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C75 of C225
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36
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_RU52/40_5240MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-Hlt-0-H0-24-U-1-2) ] ] ] UIEA-U--2A- N2
5.0 - il
1
448 48 W
Peak WMMM%WMW
15 35
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5671.28 53.49 74.00 -20.51 45.85 34.03 10.53 36.92 0.0 108 17 PEAK 1 5240.00 104,43 ----vv -omeev 95.93 34.36 10.68 36.54 0.80 100 170 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
03 05 1
83 83
5.0 il J(
U-NI-A-U-N-2A-U-H-2CAVG) | ~ U-NIA-U-NI-2A--AI-2CIAVG)
48 1 48 J
Av 3 - W
g 28 32'5W
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5072.00 44.60 54.00 -9.40 36.96 34.03 10.53 36.92 0.00 109 170 AVERAGE 1 540.00 97.24 ----ev omees 88.74 34.36 10.68 36.54 0.00 100 170 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C76 of C225
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Pol. Horizontal Fundamental

Lol

1138

U-HI-A-U-N-2-AT-2C

e iy e IR e

Peak Blank
5
16
540 5284, 538, 5 5416, 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 537200 48.12 74.00 -25.58 30.06 34.50 10.76 3620 0.0 100 170 PEAK

mLmI(d&NIm]
1138
5
)
850 \
K U-NI-A-U-N-24-U-H-2C{AVE)
ik
1
Avg R Blank
5
16
540 5284, 538, 5 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5392.24 38.93 54.00 -15.07 29.81 34.50 10.77 3615 @.00 109 170 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C77 of C225
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH48_RU52/40_5240MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-Hlt-0-H0-24-0-41-2) ] ] ] UIEA-U--2A- N2
5.0 il
484 468 WWWWWMWM
Peak
15 35
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5128.64 50.94 74.00 -23.06 43.05 3489 10.59 3679 .00 4 74 PEN 1 5240.00 10194 -----v ----- 9344 336 1068 3654 0.00 40 74 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 i
83 83
5.0 il
U-NI-A-U-N-2A-U-H-2CAVG) L L U-N\I-1-U-NI\-ZA-U-NH-ZC[HJ@
48 ] 48
Av Www
g 15 25 WW
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 57176 40.14 54.00 -13.06 32.50 3483 1053 3692 .00 40 74 AVERAGE 1 54000 94.15 - -oooen B5.65 3436 10.68 36.54 .00 400 74 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C78 of C225
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Pol. Vertical Fundamental
mLeveI(d&NIml
1138
5
Bt
U-Hlt-0-H-24-U-AI-2C)
850
1
m " e N B o TR Pt s oM
R ST T L e TN v
Peak Blank
5
16
540 5284, 538, 5 5416, 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 G440.64 49.41 74.00 -24.59 40.09 34.54 10.82 36.04 0.0 4 TAPEN
mLeveI(d&NIml
1138
5
B
850 n
\ U-NI-A-U-N-24-U-H-2C{AVE)
Eit
\ 1
Avg Blank
5
16
540 5284, 538, 5 5416, 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 539180 39.37 54.00 -14.63 30.25 34.50 10.77 3615 0.00 400 74 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C79 of C225
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Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_RU52/37_5260MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
g e ) L2 i)
1138 1138
1
L 475
LN i3
UL 20 T T T L kG
0 650
1
488 438
Peak
125 15
163 163
5%00 51 54, 13 528, 560 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Rt it Cole Preap A MPos Thos linit Over Read Ant Cable Preamp  Aux APos  TRos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level  Line  Linit Level Factor  Loss Factor Factor Rerark
—_—— Vo B B b W Gfr B B B o de
Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 oSIgh3 SLTD 000130 A7 MG 105 B 000 10 171 PEK LWL e e B30 A 0B HG 0B 10 UL Pesk
11nLe\leIidBuwm] 11"Leve\:dBqumJ
1138 138
Uk 975 !
LN 83
0 650
NN 2A-UHI-2C(AVG) . L1 UNIH-UAI-ZADNI-ZCIAYG)
488 448
Avg . o
125 325W
16 163
SEI‘[][J 532 B4, 5136, 5228, 5250 1000 70, 3400, 4600. 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux Mos Thos Linit Over Read Ant CablePreamp A APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Reark
“wEhER B mE E E B @ Wbl B M B § B & o &
LS00 4166 5400 -1.34 33.05 W00 1056 %5 060 10 170 VERMGE 1 S260.00 98,80 - oo 017 3441 1070 3647 0.00 100 170 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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Pol. Horizontal Fundamental
1HL&W!I(dllll\ﬂln]
1138
5
B
| U-Hlt-0-H-24-U-AI-2C)
850
m M P - 1
Wb WWFWWW '”'-v'MWWWMW WWW
Peak Blank
5
16
560 5300, 5340, 5380, 5400, 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5367.40 48.05 74.00 -25.05 39.99 3450 10.76 3621 0.0 100 171 PEMK

Lol

1138

k U-NA--A- 2 U-H-2C AV
44

Av Blank
9 18

163

5260 5300, 5340, 5380, 5420, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 541180 30.17 54.00 -14.83 29.99 34.51 10.78 3611 .00 100 170 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C81 of C225
TEL : +86-512-57900158
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37

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE20_CH52_RU52/37_5260MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\fe\ (dBuVim)
1138 1134
1
75 5
8. B3
U-NIH-U-N-ZA SN2 ] T U242
850 65
1
488 488 WMW‘W”W‘
Peak
15 35
163 163
55|‘gg 532, H6d, 5196. 5208, 5260 1000 2200, 3400, 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp A Mos Thos linit OQver Read At Cable Preamp  Aux APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wit & G dm & & & a by Wb B BN Eh & B B o dg
1 OSIE.B S0.30 7A00 -IL6L 4160 344 1057 3.3 080 3 74 PEA 1 S260.00 1001 oeeee oo N4 MAWTEBH 00 W TAPek
i +LEVEl ({BuVim) ! 4qL8vel (dBuVim)
1138 1138
75 975 4
8. #3
850 5.
UNLUAL LN I UNHLLNE2A LAY
488 43
1
AV ‘hm—‘w_www
9 s 3nAﬂmwﬂwﬁfﬂmuwuﬂfwwwdﬂwv»#
13 163
i 1000 2200, 3400, 4600, 5800, 7000
5100 532, 5164, 5196 5228, 5260
Frequency (MHz) Frequency (MHz)
Linit Rsd dnt GablePreap A Mo Ths Unit Over Read Ant Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Renark freq Lol Line Linit Level Factor - Loss Factor factor Renrk
_— oW B 06 W G B & & o e
Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
USG5 054 54001446 L7 WS 1057 6.8 000 3 74 NEME BN ST e e B AITM BA BB BT e
Sporton International Inc.(Kunshan) Page Number 1 C82 of C225
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Pol. Vertical Fundamental
mLmI(d&NIml
1138
5
B3
U-Hlt-0-H-24-U-AI-2C)
SO
Eit i j !
LA o Wikl et y““' 4 |"1‘wrlw o M\T\‘\W"I L
Peak Blank
5
16
560 5300, 5340, 5380, 5400, 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 537300 48.40 74.00 -25.60 39.34 3450 10.76 3620 .80 /4 T4 PEAK

1‘.ML\WI(dllll\ﬂlnl
1138
5
B3
850 W

L U-NI-A-U-N-24-U-H-2C{AVE)
Eit

1
Avg s Blank
5
16
560 5300, 5340, 5380, 5400, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 541150 30.88 54.00 -14.12 30.70 34.51 10.78 3611 .00 34 74 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C83 of C225
TEL : +86-512-57900158
FCC ID : XMR2023FCES860L
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38

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU52/40_5320MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 1
95 95
f I ENFAI R i
‘1 ,‘ UL ML T e
5.0 , il
| 1
s M i ittt
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5365.00 50.85 74.00 -13.15 4189 34.50 10.76 36.21 0.0 109 153 PEAK 1 5320.00 107.48 -----v -oom- 98.59 34.50 10.73 36.34 0.80 100 153 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG) I U-NIA-U-AI-2A-U-AI-2C{AVE)
48 1 48 J
Avg o]
328 125 M
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 539140 42.22 54.00 -11.78 33.11 34.50 10.77 36.16 0.80 109 153 AVERAGE 1 530.00 99.89 ----vv -oooe- 9100 34.50 10.73 36.34 0.00 100 153 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number 1 C84 of C225




seamron as. FCC RF Test Report

Report No. : FR352903D

38
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU52/40_5320MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
th UNUNEIN, fd
] ] U ---2A- N2
5.0 il
48 ! ‘ 48 W
Peak MWW
s g’
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5368.20 49.10 74.00 -24.99 40.05 34.50 10.76 36.21 0.0 38 S2PEM 1 5320.00 103.26 ------ ------ 9.37 .50 10.73 36.34 0.8 328 52 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 4
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG) L L U-NIA-U-A-2A-U-AI-2C{AVE)
48 48
1
Av R e R e e
9 oY if M
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 539150 38.77 54.00 -15.23 29.66 34.50 10.77 36.16 @.80 328 52 AVERAGE 1 530.00 9439 ----ev -omees 85.50 34.50 10.73 36.34 0.80 328 52 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C85 of C225
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39

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU52/37_5500MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134 1
s 175
N "3
B E ] ] L U 2N 2
650 | 60
12
R R A W "
Peak WMWMMWW‘WM
125 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0, 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 55406 50.54 7400 -3.46 4117 M55 1083 3601 0.60 109 128 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546424 5R.95 68.20 -17.25 4152 3456 10.85 3598 .60 1@ 128 PEAK 1 5500.00 167.98 ------ ------ 98.42 34.59 10.88 35.91 0.80 100 128 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
1
95 95
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) I U-NIA-U-NT-2A-U-AI-2CIAVG)|
44 488
Avg ) L,MW_
25 5 W
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 541092 42.49 54.00 -11.60 33.22 34.51 10.78 3611 @.00 100 128 AVERAGE 1 5500.00 99.89 -----v -oooe- 99.33 34.59 10.88 35.91 0.00 100 128 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C86 of C225
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39

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU52/37_5500MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134
1
s 175
N "3
] ] T U2 2C
650 60
44 !
| | 4MMNMWMMWWAMWWWMWW“MMMMWWM%MWWMMWWMWW
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0, 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 SA13.36 49.44 7400 2456 40.24 51 1079 3608 Q.80 35 116 PEA Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546,43 45.18 68.20 -20.00 3B.74 3457 10.85 3598 .40 335 116 PEAK 1 5500.00 100.50 ------ ------ 99.94 34.59 10.88 35.91 0.80 335 116 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
95 95 1
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) I U-NIA-U-NT-2A-U-AI-2CIAVG)|
44 488
1
AVg WL‘“\_\P,-'-'-W
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5458.80 39.31 54.00 -14.69 29.99 34.56 10.84 35.99 @.80 335 116 AVERAGE 1 5500.00 9433 ----ev -omoe- B4.77 34.59 10.88 35.91 0.80 335 116 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C87 of C225
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU52/40_5700MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-0-H0-24-U-I-2C) ] ] T TIEA-U--2A- N2
5.0 il
# 48'8 WWWWM W
15 35
163 163
55 5101, 5. 5733, LIE 5765 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5725.9 54.23 68.20 -13.97 45.50 34.68 1118 37.22 0.0 132 170 PEXK 1 5700.00 16513 ----vv -omeev 95.96 34.60 1113 36.5 0.80 132 170 PEA
11"Le\ielidlillwm]
1138
bk *
83
il
I U-NIA-U-N-2A-U-AI-2CIAVG)
48
Avg Blank 725 M Mk‘_ﬁ,—w
163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 5700.0 96.19 ------ - 87.00 .60 1113 3656 0.0 130 170 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU52/40_5700MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-0-H0-24-U-I-2C) ] ] T A -2A N2
5.0 il
1
448 48
Peak
15 35
163 163
55 5101, 5. 5733, LIE 5765 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 572684 5208 68.20 -16.12 43.44 3468 1118 37.22 om0 352 B4 PEN 1 5700.00 102,11 ------ ------ 92.94 .60 1113 3656 0.0 3/ BAPEA
11"Le\ielidlillwm]
1138
95 1
83
il
I U-NIA-U-N-2A-U-AI-2CIAVG)
48
Avg Blank i W o]
163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Ml BWE B BY &k & & & a dy
1 5700.08 9263 -----v ----- B3.46 3460 1113 365 0.0 352 B4 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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41
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU106/53_5180MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 1
95 95
83 83
] ] |7 U4 N2
5.0 il
sty ol 44 W
Peak WMM
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 SMB.20 57.05 74.00 -16.95 40.04 3414 1061 3674 o001 179 PEMC 1 5180.00 109.56 ------ ------ 10141 3421 10.63 36.69 0.00 108 179 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
5.0 il
U-N-A-U-H0-28-U-NT-2CIAVG) I U-NIA-U-NI-2A--AI-2CIRVG)
48 1 48
Av o
g 21 32'5M
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.5% 43.87 54.00-10.13 35.84 3415 10.61 3673 .00 108 179 AVERAGE 1 5180.00 10115 ------ ----- 93.00 3421 10.63 36.69 0.00 108 179 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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41
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU106/53_5180MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 1
95 95
83 83
] U-HlA-0-H)-24-U-AI-2C) ] ] | UNA-UNZAUNLZC
5.0 ‘ il
1
b - e
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5142.80 50.53 74.00 -13.47 42.55 34.13 10.60 36.75 0.0 362 98 PEAK 1 5180.00 105.56 ------ ------ 97.41 3.21 10.63 36.69 0.80 382 90 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
s s ]
83 83
5.0 il l
U-N-A-U-H0-28-U-NT-2CIAVG) I U-NIA-U-NI-2A--AI-2CIRVG)
48 r 48
Av W«.
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5149.40 40.70 54.00 -13.30 32.68 34.15 10.61 36.74 @.80 362 90 AVERAGE 1 5180.00 95.85 -----v -oooe- 8770 34.21 10.63 36.69 0.80 32 90 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C91 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L




seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH48_RU106/54 5240MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138 i
95 95
83 83
] ] L UIEA-U--2A- N2
5.0 il
A gt 8 g
Peak
15 35
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 51445 5112 74.00 -2.88 43.14 3413 10.60 3675 0.0 127 161 PEAC 1 5240.00 105.86 ------ ------ 97.77 .40 10.69 3658 000 122 161 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
ik ik *
83 83
5.0 il
U-NI-A-U-N-2A-U-H-2CAVG) L L U-NIA-U-NI-2A--AI-2CIAVG)
48 i 48
Av ™
g 15 35
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5685.44 4171 54.00 -12.29 3405 3481 10.54 36.89 0.0 122 161 AVERAGE 1 54000 96.82 ----- ----- 88.77 3435 10.68 36.51 0.0 122 161 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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Pol. Horizontal Fundamental

IHLim!l(tll!ll\r’llnl

1138

5 \

By

U-Hlt-0-H-24-U-AI-2C)

B0 ‘\M

488 ‘“,““'V“J\W"{P"‘W W kT Jy'nw‘“ " "u‘\'#l.'\ﬂ’lﬂl S .me\”‘
Peak Blank

5

16

540 5284, 538, 5 5416, 5460

Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5350.66 40.46 74.00 -24.54 40.46 3450 10.75 3625 0.0 12 161 PEMK

Lol

1138

\ U-NA--A- 2 U-H-2C AV
44

Avg A Blank
125

163

540 5264, 5328, 5L 5416, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5350.00 30.20 54.00 -14.80 30.21 34.50 10.75 36.26 0.0 12 161 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C93 of C225
TEL : +86-512-57900158
FCC ID : XMR2023FCES860L



seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE20_CH48_RU106/54 5240MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-0-H0-24-U-NJ-20 ] ] LT U -U--2A- N2
5.0 il
1
T D T 08 gl i
Peak
15 35
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5185.12 50.16 74.00 -23.84 4242 3482 10.5 36.84 0.0 375 98 PEAC 1 54000 99.92 -----v -oooee 9133 .40 10.69 3658 0.0 35 90 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-NI-A-U-N-2A-U-H-2CAVG) L L U-NIA-U-NI-2A--AI-2CIAVG)
48 1 48
Av \“‘""%/""‘“"‘”“"
g 325 125 M”‘/J
i
163 163
A0 5048, 50%. 514, 592 540 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 508376 30.03 54.00 -14.07 3226 34.02 10.54 36.80 0.0 35 0D AVERAGE

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 540,00 92,05 ------ - 83.50 34.33 10.68 3651 0.0 35 00 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number 1 C94 of C225




seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Vertical Fundamental

mLeveI(d&Nlm)

1138

5 “‘v“]

B

U-Hlt-0-H-24-U-AI-2C)
850
Eit Mﬂlﬂr i 1
PN g g Ayibaltii ety

Peak Blank

5

16

540 5284, 538, 5 5416, 5460

Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5385.20 48.56 74.00 -25.44 3946 3450 10.77 317 0.0 35 0B PEMK

Lol

1138

\ U-NA--A- 2 U-H-2C AV
44

Avg I Blank
125

163

540 5264, 5328, 5L 5416, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 548036 38.64 54.00 -15.36 29.49 34.50 10.78 3613 Q.80 375 0D AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C95 of C225
TEL : +86-512-57900158
FCC ID : XMR2023FCES860L



seamron as. FCC RF Test Report

Report No. : FR352903D

43
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_RU106/53_5260MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-U-H0-2A0A-2C) ] ] T U -U--2A- N2
5.0 il
488 Skt bt b 1.1;“ bt sl el bl 84 WMMWWWW
AT I L UL L U .
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5138.40 50.58 74.00 -13.40 42.62 34.12 10.60 36.76 0.00 108 162 PEAK 1 5260.00 105.64 -----v -noe- 97.03 .41 10.69 36.49 0.80 108 162 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
03 05 1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L U-NIA-U-A-2A-U-AI-2CIAYG)
48 i 48
Av it \'\w"‘vw,—-w
g 21 32'5W
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5186.24 49.82 54.00 -13.18 33.08 34.02 10.5 36.84 0.80 108 162 AVERAGE 1 5260.00 97.34 ----ev ooeee 88.73 .41 10.69 36.49 0.00 108 162 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C96 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L




seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Horizontal Fundamental
mLmI(d&NIm]
1138
97.5¢N
B3
U-Hlt-0-H-24-U-AI-2C)
0
[l ettt e | 1
b I e T T e e
Peak Blank
5
16
560 5300, 5340, 5380, 5400, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5378.00 49.89 74.00 -24.11 40.82 34.50 10.76 3619 .80 108 162 PEAK

mLeveI(d&lel
1138
5
B3
850 \
\ U-NI-A-U-N-24-U-H-2C{AVE)
Eit
P 1
Avg B Blank
5
16
560 5300, 5340, 5380, 5400, 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 535180 39.44 54.00 -14.56 30.44 34.50 10.75 36.25 0.80 108 162 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C97 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_RU106/53_5260MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-U-H0-24-81-2C) ] ] T U -U--2A- N2
5.0 il
1
L TR TP YRR ORI, 44 WMWWW
(LR ' L R
Peak WW
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 51648 49.40 74.00 -24.60 41.50 3485 10.57 36.81 0.0 395 97 PEAC 1 5260.00 100.02 ------ ------ 9141 3441 1069 36.49 0.0 305 97 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) I U-NIA-U-A-2A-U-AI-2CIAYG)
48 1 48
Av i nar]
g 05 5 W
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5126.88 39.58 54.00 -14.42 3170 3488 1058 3679 .80 305 97 AVERAGE 1 5260.08 9158 -----v ----- 82,97 3441 10.69 36,49 .00 305 97 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number 1 C98 of C225




seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Vertical Fundamental
mLeveI(dDu\nm)
1138
5 M
B3
\ U-Hlt-0-H-24-U-AI-2C)
850
m uﬂl" ) I | IR EY e I 1
IR bt gt gkt
Peak Blank
5
16
560 5300, 5340, 5380, 5400, 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 536,40 40.51 74.00 -24.40 40.47 3450 10.76 3622 0.6 WS 07 PEAK

Lol

1138

\ U-NA--A- 2 U-H-2C AV
44

Av Blank
9 18

163

5260 5300, 5340, 5380, 5420, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5416.20 38.90 54.00 -15.10 29.69 34.52 10.79 3610 0.0 35 07 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C99 of C225
TEL : +86-512-57900158
FCC ID : XMR2023FCES860L



seamron as. FCC RF Test Report

Report No. : FR352903D

44
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU106/54_5320MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
f I ENFAI R i
] ] LI U U--2A- N2
5.0 il
488 488 WWMWW
Peak
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.60 52.10 74.00 -21.99 43.19 34.50 10.75 36.25 0.00 109 158 PEAK 1 5320.00 104,42 ----vv -ooeev 95.50 34.50 10.73 3631 0.80 100 158 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
ik ik “
83 83
5.0 il
U-NI-A-U-N-28-U-H-2C{AVG) L L ULNIA-U-A-2A-U-AI-2C{AVE)
48 48
Avg I lvd“‘m,_,vm
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.00 41,37 54.00 -12.63 32.38 34.50 10.75 36.26 0.80 109 158 AVERAGE 1 530.00 9.7 ------ ---om- 87.80 34.50 10.73 3633 0.80 100 158 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number 1 C100 of C225




seamron as. FCC RF Test Report Report No. : FR352903D
44
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU106/54_5320MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
f I ENFAI R i
| ] ] ] UIEA--I-2A N2
5.0 L il
1
48 ol 48 W
Peak MMWMW
15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.60 53.33 74.00 -20.67 44.33 3450 1075 3625 0.0 381 118 PEA 1 5310.00 108.68 ------ ------ 91.76 34.50 1073 3631 om0 381 100 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il wL
U-NI-A-U-N-28-U-H-2C{AVG) L L U-NIA-U-NI-2A--AI-2C{AVE)
48 48
Av b o]
g 15 35
163 163
&0 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5350.10 39.60 54.00 -14.40 30.60 3450 10.75 3625 .80 381 110 AVERAGE 1 530.00 92.89 -----v --ooe- 83.99 3450 10.73 3633 0.0 381 110 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number 1 C101 of C225




seamron as. FCC RF Test Report Report No. : FR352903D

45

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU106/53_5500MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134 1
s 175
N "3
- i - T U2 2C
1
e R s 4MwWMWWWMMWWMWMMWWMWMMMMMWW
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0, 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 S5L24 SL35 7400 -2L65 4198 M55 10.83 3601 0.60 109 122 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546456 52.41 68.20 -15.79 42.98 34.56 10.85 3598 .60 4B 122 PEAK 1 5500.00 166,19 -----v ---om- 96.63 34.59 10.88 35.91 0.80 100 122 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
1
95 95
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) I U-NIA-U-NT-2A-U-AI-2CIAVG)|
44 i 488
Av - L\\‘w—\_/‘\--»-
9 oY 3mHﬂNJNJWMwﬂM#Mmgf«uuwmmmw
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 5417.36 41.93 54.00 -12.07 32.71 34.52 10.79 36.09 0.00 109 122 AVERAGE 1 5500.00 98.26 ------ ----e- 88.70 34.59 10.88 35.91 0.00 100 122 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C102 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L




seamron as. FCC RF Test Report Report No. : FR352903D

45

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU106/53_5500MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1138 1138
1
s 175
8.3 "3
UL T T | e
650 60
48.8 48 W
Peak M
15 s
163
163
G 5302, 5414, 54 5478, 5510 [
Frequency (MHz) 1000 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155076 49.75 7400 2425 49.34 .56 10.84 3.9 Q.80 35 100 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546296 49.15 68.20 -19.05 39.73 3456 10.84 3598 .40 /5 111 PEAK 1 5500.00 10151 -----v ---om- 91.95 34.59 10.88 35.91 0.80 35 111 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 t
83 83
5.0 il
U-H-AU--28-U-A-2C1AVE) I U-NIA-U-NT-2A-U-AI-2CIAVG)|
48 48
1
Avg -ML—\..\/w_w
15 35
163 163
£ 530 5414, 544 5478, 510 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 54%8.80 39.31 54.00 -14.69 29.99 34.56 10.84 35.99 @.80 355 111 AVERAGE 1 5500.00 93.45 ----ev -ooe- 83.89 34.59 10.88 35.91 0.80 355 111 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C103 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L




seamron as. FCC RF Test Report Report No. : FR352903D

46

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU106/54_5700MHz

ANT CDD 0+1
Pol. Horizontal Fundamental

11nLe\leI (dBuVim) 11"Le\iel (dBuVim)

1134 134

1
075 075
B 8.3
U-NIA-U-NI-2A-U-NI-2C ] ] T IEA-U--2A- N2

850 L §5.0
1
4 Pttt aseni a it gt
Peak
5 5

163 163
55 5101, 5. 5733, LIE 5765 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 573051 5219 68.20 -16.01 43.65 3470 1119 37.35 .00 1@ 172 PEMC 1 5700.00 102,94 ------ - 93.08 .61 1115 3688 o.e0 188 172 PEAC
11"Le\ielidlillwm]
1138
95 1
83
il
L L U-NIA-U-N-2A-U-AI-2CIAVG)
48
AVg Blank s M ..uJ‘J \W
163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark

Miz douv/m dBuv/m @8 oBW dBfm B 0B B o deg
1 5700.00 94,64 ------ - 85.68 3461 1115 36.80 0.0 100 172 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C104 of C225
TEL : +86-512-57900158

FCC ID : XMR2023FCE860L




seamron as. FCC RF Test Report Report No. : FR352903D
46
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU106/54_5700MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-0-H0-24-U-I-2C) ] ] T IEA-U--2A- N2
5.0 I il
1
4 i RSPy 8 i
Peak
15 35
163 163
55 5101, 5. 5733, LIE 5765 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 573140 50.49 68.20 -17.70 4194 3469 1119 37.33 om0 352 B4 PEM 1 5700.08 99.99 ----- ----- 99.94 .61 1115 .88 0.0 3/ BAPEA
11"Le\ielidlillwm]
1138
95 1
83
il
L L U-NIA-U-N-2A-U-AI-2CIAVG)
48
AVg Blank 325WW
163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Ml BWE B BY &k & & & a dy
1 5700.08 9153 -----v --ooe- 8257 .61 1115 36.88 0.0 352 B4 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C105 of C225

TEL : +86-512-57900158
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seamron as. FCC RF Test Report

Report No. : FR352903D

47
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full_5190MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-0-H0-24-U-I-2C) ] ] | UNIEA-U-I-2A- N2
5.0 1 il
48 48 W
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5149.17 58.98 74.00 -15.00 5101 3410 10.61 3674 000 1@ 152 PEAC 1 5190.08 10232 ------ ----- 9413 3405 10.65 36.64 0.00 108 152 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
UM 2A-U H-2CAVG L L U-NIA-U-N-2A-U-AI-2C{RVG)
48 48
Av
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5M43.64 43.92 54.00 -5.08 40.95 3400 10.61 3674 .00 108 152 AVERAGE 1 5190.08 94.38 -----v ---o- 86.26 3415 10.64 36.67 .00 108 152 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number 1 C106 of C225




seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Horizontal Fundamental
mLeveI(d&NIml
1138
ST.SMM‘
B3
U-Hlt-0-H-24-U-AI-2C)
i —
fil MMM.AMI . | 1
""“ Vb L b st o i
Peak Blank
5
16
590 544, 5298, 5352 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5366.04 43.76 74.00 -15.24 39.82 34.40 10.76 36.22 0.0 109 152 PEAK
mLeveI(d&NIml
1138
5
IH.ZMM\
850 ]
\ U-NI-A-U-N-24-U-H-2C{AVE)
m }
. |
e
Avg e Blank
5
16
590 544, 5298, 5352 5460
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5353.89 39.53 54.00 -14.47 30.63 34.40 10.75 36.25 @.00 109 152 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C107 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seamron as. FCC RF Test Report

Report No. : FR352903D

47
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full_5190MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
0 il !
83 83
U280 ] ] | UNIEA-U-I-2A- N2
5.0 il
1
484 404 W’“WWW*
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 514071 5401 74.00 -19.99 46.07 3489 10.60 3675 0.0 22 76 PEA 1 5190.08 95.01 -----v ----- 86.89 3415 10.64 36.67 0.0 292 76 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95
1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L ULNIA-U-N-2A-U-AI-2CIRVG)
48 1 48
Avg U
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5130.84 44.28 S4.00 -0.72 36.36 3485 10.60 3676 .80 297 76 AVERAGE 1 5190.08 87.27 -----v ----- 79.05 3405 10.64 36.67 0.80 292 76 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number : C108 of C225
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Pol. Vertical Fundamental
mLeveI(d&Nlm)
1138
5
Bilw
L U-Hlt-0-H-24-U-AI-2C)
850 i
44 Muﬁmu‘ FY XTI VT I e !
VR oo B Al A
Peak Blank
5
16
590 544, 5298, 5352 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 53019 48.28 74.00 -25.70 39.26 4.40 10.77 .15 0.0 22 76 PEAK

mLeveI(d&Nlml
1138
5
TR
850 l
\ U-NI-A-U-N-24-U-H-2C{AVE)
Eit
1
Avg — Blank
5
16
590 544, 5298, 5352 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 539077 38.86 54.00 -15.14 29.84 34.40 10.77 3615 @.80 292 76 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C109 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



sromon . FCC RF Test Report

Report No. : FR352903D

Pol. Horizontal Vertical
1HLMI(llBu‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
g gy i 1 1 JLm S B I
L B N4 28--HD-2CHAVG) . B 1 UNIEEUN2A - 2CHAVG)
Peak N s DWWMM gy
oy g
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy Modinds B BN B B B 6 a dg
1 10380.00 43.80 ©68.20 -24.40 57.89 37.18 15.47 66.74 .00 --- PEAK 1 10380.00 43.27 68.20 -24.93 57.3% 37.18 15.47 6674 0.00 -~ --- PEAK
Sporton International Inc.(Kunshan) Page Number : C110 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH46_Full_5230MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
i U-Hlt-0-H0-24-U341-2 ] ] | UNA-UNZAUNILZC
5.0 I il
1
AM#WJ?-\ Pt il 483
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 513151 53.46 74.00 -20.54 45.50 3486 10.59 3678 000 108 166 PEAC 1 5230.00 102.42 - ----- 9400 3477 10.68 3653 .00 108 166 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L U-NIA-U-AI-2A-U-AI-CIAVG)
48 1 48
Av
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5146.88 42.75 54.00 -11.5 3479 3489 10.61 3674 .00 108 166 AVERAGE 1 5230.00 9450 ----- ---o- 86.08 34.27 10.68 36.53 .00 100 166 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number : C111 of C225




seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Horizontal Fundamental
mLeveI(d&NIm)
1138
5 W
B3
v’A U-Hlt-0-H-24-U-AI-2C)
850 b
18 WWM# HMM Loy 1
A T T
Peak Blank
5
16
5 5256, 529, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 538630 48.04 74.00 -25.06 39.94 34.40 10.77 3617 0.80 100 166 PEAK

Lol

1138

/\._A.Vm_hw‘\
B3

850
U-NI-A-U-N-24-U-H-2C{AVE)
s M, ~
I 1
Avg Blank
5
16
5 5256, 529, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 537028 39.77 54.00 -14.23 30.81 34.40 10.76 36.20 0.80 109 166 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C112 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seamron as. FCC RF Test Report

Report No. : FR352903D

48
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH46_Full_5230MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
a5 bk !
83 83
U-Hlt-U-H0-24- U2 ] ] T UIEA-U--2A- N2
5.0 Ww il
1
BB o e b st by b 488
el AR it L ead
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5M43.64 4991 74.00 -24.00 4194 3400 10.61 3674 o000 3@ 112 PEN 1 5230.08 96.39 -----v ---ov 88.03 4.5 10.67 365 .00 300 102 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95
1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L ULNIA-U-AT-2A--AI-2CIAVG)
48 1 48
Av
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 51250 39.88 54.00 -14.12 3210 34.83 10.57 36.82 .00 308 112 AVERAGE 1 523000 875 - ----- 7890 4.4 1067 3657 080 308 112 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number : C113 of C225




seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Vertical Fundamental
mLmI(d&NIm]
1138
LI
B3
U-Hlt-0-H-24-U-AI-2C)
f
850 I
. Mw% 1
bl h\"l' e '\l'\‘l"l'm 'M{‘Wl 'v'i\ M‘\‘Hﬂ \h“l"#“ “l”"’"
Peak Blank
5
16
5 5256, 529, 5328, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5350.68 48.69 74.00 -25.31 39.79 3440 10.75 3625 000 3@ 112 PEMK

Lol

1138

\ U-NA--A- 2 U-H-2C AV

489 <
Avg 1 Blank
125

163

5220 5256, 529, 5328, 5364, 5400
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 5385.60 30.28 54.00 -14.72 30.28 34.40 10.77 3617 0.0 %0 112 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C114 of C225
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Horizontal Vertical
1‘.lreuwel(llﬂ]‘ﬂrn] 0 Leyel (dBuVim)
1138 138
5 5
i U TN i3 U TN
iy gyl R I o gl gy Y SR 1 e
N _ 1 UNLH 2802004V i ) * UNENLAUNIECIAVG)
Peak . NPT T——_ | IR
e T e
Avg 4 2
163 163
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy Modinds B BN B B B 6 a dg
1 1p460.00 43.93 08.20 -24.27 57.89 37.20 15.54 6670 0.00 -~ --- PEAK 1 1p460.00 43.81 68.20 -24.39 57.77 37.20 15.54 6670 0.00 -~ --- PEAK
Sporton International Inc.(Kunshan) Page Number 1 C115 of C225

TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seamron as. FCC RF Test Report

Report No. : FR352903D

49
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH54_Full_5270MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
UMt AR-AT-2C) ] ] T U -NI-2AUNL2C
5.0 F il
1
48 48
Peak
15 35
163 163
A0 5054, 5108, 52 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 51259 518G 74.00 -2.12 44.19 3483 10.57 36.82 o.00 18 163 PEMC 1 5270.00 104,36 ------ ------ 95.80 3430 1070 6.4 000 108 163 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
a5 bk 1
83 83
5.0 il
LN 2A-U-H-2CAVG) (— L. L
48 1 48
Av
163 163
A0 5054, 5108, 52 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 51670 4238 54.00 -11.62 34.62 3482 10.57 36.83 .00 108 163 AVERAGE 1 527008 96.33 -~ ---o- 87.75 3430 1071 3643 0.00 100 163 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number : C116 of C225




seanran cas. FCC RF Test Report Report No. : FR352903D

Pol. Horizontal Fundamental

Lol

1138

" WW

U-HI-A-U-N-2-AT-2C

488 e
WA

Peak Blank

520 5308, 5346, 536, 5422, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 535151 SL.6B 74.00 -2.31 4078 3440 10.75 3625 0.0 100 163 PEAK

Lol

1138

\L\‘\»\‘ U-NA--A- 2 U-H-2C AV

Avg [ Blank
125

163

520 5308, 5346, 536, 5422, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 535075 41.50 54.00 -12.59 32.60 34.40 10.75 36.25 0.0 100 163 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C117 of C225
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH54_Full_5270MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-U-H-2AP-AI-2C) ] ] LT U -U--2A- N2
5.0 il
S “ W E—
Peak W
15 35
163 163
A0 5054, 5108, 52 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 SI3L21 49.48 74.00 -24.50 4161 3406 1059 3678 .00 353 102 PEAC 1 5270.08 99,65 -----v ----- 9112 3430 1070 3647 0.0 /3182 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
LN 2A-U-H-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIANG)
48 ’ 48
Av
g 15 35
163 163
A0 5054, 5108, 52 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5189.35 40.18 54.00 -13.82 32.42 3482 10.57 36.83 080 353 102 AVERAGE 1 527008 9128 -----v ----- 8271 3430 1070 6.4 080 353 102 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number : C118 of C225
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Pol. Vertical Fundamental

Lol

1138

97.5%%

B3

U-HI-A-U-N-2-AT-2C

2l ik
1
488 IR R T T TYVS Y TINTA POL )

LA

Peak Blank

520 5308, 5346, 536, 5422, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 548380 49.16 74.00 -24.54 40.09 34.40 10.78 3611 .80 /3 102 PEAK

Lol

1138

U-NA--A- 2 U-H-2C AV

44

Avg e Blank
125

163

520 5308, 5346, 536, 5422, 5460
Frequency (WHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 548490 30.47 54.00 -14.53 30.41 34.40 10.78 3612 0.0 353 102 AVERAGE

Sporton International Inc.(Kunshan) Page Number 1 C119 of C225
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L



sromon . FCC RF Test Report

Report No. : FR352903D

Pol. Horizontal Vertical
1mumllllBu‘ﬂm] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N 1T JLm 1T
L B NN 2A - 2CHAVG) . B -4 2861 2CHAVG)
Peak 0 — - ' B RPARY T e
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy MdhBNe B BN Bh & B & o &g
1 10540.00 43.63 08.20 -24.57 57.44 37.24 15.62 66.67 0.00 --- --- PEAK 1 19540.00 43.33 68.20 -24.87 57.14 37.24 15.62 66.67 0.00 --- --- PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L
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seamron as. FCC RF Test Report

Report No. : FR352903D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full_5310MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
1
95 95
83 83
U-HlA-0-H0-24-U-I-2C) ] ] [ U -NI-2A-UNL2C
5.0 il
1
R O T 8
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 514006 52.62 74.00 2133 44.70 3485 10.60 3676 .00 106 164 PEA 1 5310.00 102,93 -----v ----- 9.5 3.3 1072 3636 000 106 164 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95 1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L U-H-8-U-0-2A-U-H-2C A
48 i 48
WMWWW
Av ot
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 SML76 4184 54.00 -12.16 33.91 3488 10.60 36.75 0.00 106 164 AVERAGE 1 5310.00 94.08 ------ ----- 85,43 3430 10.72 3637 000 106 164 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023FCE860L

Page Number 1 C121 of C225




sromon . FCC RF Test Report

Report No. : FR352903D

Pol. Horizontal Fundamental
IHLim!l(tll!ll\ﬂlnl
1138
g]jMMM__MWW)
B3
U-Hlt-0-H-24-U-AI-2C)
B4 -
a it
Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5354.10 63.64 74.00 -10.36 54.74 34.40 10.75 36.25 Q.00 106 164 PEAK
IHLim!l(tll!ll\ﬂlnl
1138
5
—""WW\,H-‘\-VM.—J\W
B3
850 h\\w
U-NI-A-U-N-24-U-H-2C{AVE)
T '“J\\J\\ -
T g
Avg Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5350.30 49.76 54.00 -4.24 40.86 34.40 10.75 36.25 0.80 106 164 AVERAGE
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Report No. : FR352903D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full_5310MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
ik ik *
83 83
U-HlA-0-H0-24-U-I-2C) ] ] T U2 2C
5.0 il
1 o
B e A S e e T o MWW
Peak
15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 51551 40.77 74.00 -4.83 4199 3483 1057 36.82 0.0 348 69 PEA 1 5310.08 96.87 -----v ----- 8.13 3434 1073 3633 om0 M8 69 PEAC
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1138 1138
95 95
1
83 83
5.0 il
U-NI-A2U-M-2A-U-H-2CAVG) L L U-NIA-U-A-2A-U-AI-2CAVE)
48 1 48
Av
g 15 35
163 163
G 532 5164, 515, 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5140.50 40.08 54.00 -13.92 3210 3400 10.61 3673 0.0 348 69 AVERAGE 1 5310.00 8840 -----v ----e- 775 .34 1073 3633 0.0 M8 69 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Vertical Fundamental
mLmI(d&NIm]
1138
075 ) vl
B3
U-Hlt-0-H-24-U-AI-2C)
850 M
W‘WMM *
s il
byt bl
Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark

Wiz dbuv/m dBuv/m  d8 oBw B B 0B B o deg
1 535240 54.17 74.00 -19.83 45.27 .40 10.75 3625 0.0 B GO PEMK

mLmI(d&NIml
1138
5
ni" f-mMVMM—\
850
U-NI-A-U-N-24-U-H-2C{AVE)
Eit s
W\
Avg [ Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark
MedWaBNe B BN Bk & B & a g
1 5350.80 43.47 54.00 -10.53 34.57 34.40 10.75 36.25 0.80 348 69 AVERAGE
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Pol. Horizontal Vertical
mLmI(llBu‘ﬂm) i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N 1T JLm 1T
N _ _ U-N&iﬂ-IA-U-THCWQ i ) * UNENLAUNIECIAVG)
Peak uw I ————— n TR P
W M
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B B G B B 6w dy MdhBNe B BN Bh & B & o &g
1 10620.00 42.49 74.80 -31.51 S6.11 37.32 15.69 66.63 0.00 --- --- PEAK 1 10620.08 4227 74.80 -31.73 95.89 37.32 15.69 66.63 0.00 -~  --- PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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51

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full_5510MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134
1
s 175
N "3
] ] U2 N2
651 60
44 1
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1565060 SB.64 7400 -15.36 49.37 .42 10.84 3.9 080 109 121 Peak Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5467.9] 63.74 6R.20 -4.46 54.40 .44 1035 3597 000 100 121 Peak 1 5510.00 103.00 ------ ------ 93.50 34.50 10.89 35.88 0.80 100 121 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
5 ik !
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
I : s
Av
g 125 125
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 54%9.76 43.65 54.00 -5.35 39.38 34.42 10.84 35.99 0.00 109 121 AVERAGE 1 5510.00 96.09 ------ ----e- 86,58 34.50 10.89 35.88 0.00 100 121 AVERAGE
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Pol. Horizontal Fundamental
mLeveI(d&Nlm]
1138
75
1K)
650
" 1
N e R G
Peak Blank
325
163
5685 5101, 511, 5133,
Frequency (MHz)
Linit Read At Cable Preamp  Aux
freg Level Line Margin Level Factor Loss Factor Factor
Wi N & B En & B B a g
1 5737.30 49.98 68.20 -18.22 4166 34.57 1119 7.4 .00
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51

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full_5510MHz

ANT CDD 0+1
Pol. Vertical Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1138
1
s 175
N "3
VA A U2 il N Y N o st IR RS
650 60
48 1
Peak
125 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0, 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155976 53.09 7400 2071 4400 M2 1084 3.9 080 I8 102 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546920 58.45 6B.20 -0.75 40.13 4.4 10.85 35.97 .40 378 162 PEAK 1 5510.00 16237 -----v -omom- 92,88 34.50 10.89 35.9 0.80 378 102 PEAK
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
95 95 1
N LN
[ Al
U-H-A-U-N-2A-U-HI-2CTAVG) L L U-NIA-U-NI-2A--AI-2CIAVG)|
44 § 488
Av
g 125 125
163 163
&30 53 5414, 5446, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mok BWE B B Bk B & B o dy Ml BWE B BY &k & & & a dy
1 5459.92 43.77 54.00 -10.23 34.50 34.42 10.84 35.99 0.80 378 102 AVERAGE 1 5510.00 9457 ----ev -omoe- B5.06 34.50 10.89 35.88 0.80 378 102 AVERAGE
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Pol. Vertical Fundamental
mLeveI(d&Nlml
1138
95
8.
650
A o AR
Peak Blank
5
163
5685 5701, 5. 5733
Frequency (WHz)
Linit Read At Cable Preamp  Aux
freg Level Line Margin Level Factor Loss Factor Factor
Wi N & B En & B B a g
1 574444 50.10 68.20 -13.10 41.89 34.50 1120 37.58 .00
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Pol. Horizontal Vertical
1‘.lreuwel(llﬂ]‘ﬂrn] i Level (dBuVim)
1134 134
a5 a5
“” U UNANZ, e UNTINZEUNI
gy g N 1T JLm 1T
N _ 1 UNLH 2802004V i ) * UNENLAUNIECIAVG)
Peak " Mwwmww n I s A i
e
Avg 325 3!
163 163
7000 200, 11400, 13600, 15000, 16000 7000 0. 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & o0 @y MdhBNe B BN Bh & B & o &g
1 11620.00 4276 74.80 -31.24 55.24 37.92 16.06 66.46 0.00 -~ --- PEAK 1 11620.08 43.38 74.00 -30.62 55.85 37.92 16.06 66.46 0.00 -~ --- PEAK

Sporton International Inc.(Kunshan)
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52
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH110_Full_5550MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
WLE\IEHGBIIVIITI] 11"Le\ielidlillwm]
1134 1134
1
s 175
N "3
Lk g i T T T T L A
651 —
Al
1 2
Bt "
Peak
125 s
163
163
G 5300. 5430, 5410, 5510, 5550 [
Frequency (MHz) 1000 200, 0, 4500, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Lint Read  Ant Cable Preamp  Aux Aos  Thos
- Freg Level Line Margin Level Factor Loss Factor Factor Remark
Mz deul/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 SR80 SL74 7400 -2L.26 4277 M40 1076 3609 080 109 123 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5466.80 58.72 68.20 -17.48 41.42 34.43 10.85 3598 .60 0@ 123 PEAK 1 5550.00 10397 ----vv -omem- 94.35 34.50 10.93 35.81 0.80 100 123 PEA
11nLe\leIidBuwm] 11"Le\ielidlillwm]
1134 1134
ik ik *
N LN
[ Al
N30 24 U-HI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
44 488
Avg et
125 125
163 163
&30 5300. 5430, 5410, 5410, 5550 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a iy MeBdndiie B B & & B B a i
1 5375.00 42.61 54.00 -11.39 33.65 34.40 10.76 36.20 0.00 109 123 AVERAGE 1 5550.00 96.72 -----v -moe- 8710 34.50 10.93 35.81 0.00 100 123 AVERAGE
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Pol. Horizontal Fundamental
mLeveI(d&NIml
1138
95
8.
[T
44 v rl!u LU V““WW
Peak Blank
5
163
5450 5503, 5636, 5679,
Frequency (WHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor
Wi N & B En & B B a g
1 S727.38 50.48 63.20 -17.72 42.00 34.55 1118 37.25 .00
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